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SECTION 1: Client information

Company Name
Address

Telephone Number
Facsimile Number
Contact Person

Nikon Corporation

6-3, Nishi-ohi 1-chome, Shinagawa-ku, Tokyo 140-8601, Japan
+81-3-3773-8395

+81-3-3773-8112

Makoto Kimura

SECTION 2: Equipment under test (E.U.T.)

2.1 Identification of E.U.T.
Type of Equipment

Model No.

Serial No.

Country of Manufacture
Receipt Date of Sample
Condition of EUT

2.2 Product Description

Wireless LAN Module

UJ-087

0060570017E (Conducted emission and Air Spurious),
0060570014E4 (Antenna terminal tests)

Japan

August 8, 2005

Production prototype

(Not for Sale: This sample is equivalent to mass-produced items.)

Model No: UJ-087 (referred to as the EUT in this report) is IEEE802.11b/g Wireless LAN module.

Equipment Type Transceiver
Frequency of Operation 2412-2462MHz
Bandwidth & Channel spacing 20MHz & 5MHz
Type of Modulation DSSS/OFDM
Clock frequency in the system 40MHz
Antenna Type Mono pole
Antenna Connector Type None
Antenna Gain -0.4 dBi max
Mode of Operation Simplex
ITU code G1D/DI1D
Power Supply DC3.1V-3.5V
Operating frequency Synthesizer

FCC15.31 (e)

Power source, DC3.3V of EUT is supplied in the device in which the EUT is installed. The following three voltages are supplied with

RF module part.

- 3.3V (not regulated)

- 2.9V (regulated)

- 1.8V (regulated)

Testing of the variation of the input power was performed and complied with this requirement.

As for the detail, please refer to APPENDIX 4.
FCC Part 15.203 Antenna requirement

The antenna is not removable from EUT. Therefore the equipment complies with the antenna requirement of Section 15.203.
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SECTION 3: Test specification, procedures & results

31

Test Specification
Title

Test Specification

FCC Partl5 Subpart C : 2005

FCC 47CFR Partl5 Radio Frequency Device Subpart C Intentional

Radiators

Section 15.207 Conducted limits: 2005
Section 15.247 Operation within the bands 902-928MHz,
2400-2483.5MHz, and 5725-5850MHz: 2005

3.2 Procedures and results
No. |Item Test Procedure Specification Remarks Deviation |Worst margin Results
1 |Conducted ANSI C63.4:2003 Section 15.207 - N/A Complied *1)
emission 7. AC powerline RSS-210 6.6 21.5dB
conducted emission 0.27454MHz, QP, L
measurements
2 |6dB Bandwidth [ANSI C63.4:2003 Section 15.247(a)(2) Conducted |N/A Complied
13. Measurement of  |[RSS-210 5.9.1
intentional radiators See data.
3  |Maximum Peak [ANSI C63.4:2003 Section 15.247(b)(3) Conducted |N/A Complied
Output Power 13. Measurement of  |RSS-210 6.2.2(0)(b)
intentional radiators
4 |Spurious ANSI C63.4:2003 Section 15.247 (d) Conducted/ |N/A <11b> Complied
Emission 13. Measurement of ~ [RSS-210 6.2.2(0)(e)(el) Radiated 2.5dB
intentional radiators and 6.3 17234.000MHz,
Horizontal/Vertical,
AV
(11Mbps, chll)
<1 1g>
2.5dB
17234.000MHz
Horizontal/Vertical,
AV (54Mbps, chll)
5 |Restricted Band [ANSI C63.4:2003 Section 15.247 (d) Conducted |N/A Complied
Edges 13. Measurement of ~ [RSS-210 6.2.2(0)(e)(el)
intentional radiators and 6.3 See data
6 [Power Density |ANSI C63.4:2003 Section 15.247 (e) Conducted  [N/A Complied
13. Measurement of ~ |[RSS-210 6.2.2(0)(b)
intentional radiators
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Note: UL Apex’s EMI Work Procedures No.QPMO05 and QPM15.
*1) The specification of AC Adapter has only AC 100V rated input. Therefore, the tests were made with AC 100V/60Hz.
Uncertainty:

Conducted Emission

The measurement uncertainty (with a 95% confidence level) for this test is =1.3dB.
The data listed in this test report has enough margin, more than the site margin.

Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test using Biconical antenna is +4.5dB(3m)/ +4.7dB(10m).
The measurement uncertainty (with a 95% confidence level) for this test using Logperiodic antenna is +5.2dB(3m)/ £3.8dB(10m).

The measurement uncertainty (with a 95% confidence level) for this test using Horn antenna is +£6.6dB.
The data listed in this report meets the limits unless the uncertainty is taken into consideration.

Other tests except Conducted Emission and Spurious Emission (Radiated)

The measurement uncertainty (with a 95% confidence level) for this test is +3.0dB.

*These tests were also referred to "Guidance on Measurement for Digital Transmission Systems Section15.247".
*These tests were performed without any deviations from test procedure except for additions or exclusions.

33 Addition to standards

No. (Item Test Procedure Specification Remarks Deviation [Worst margin Results
1 |99% Occupied |RSS-210 (issue 5): RSS-210 (issue 5): Conducted  [N/A N/A N/A
Band Width 2001 2001
+ Amendment:2002 + Amendment:2002
+ Amendment2:2003 + Amendment2:2003
+ Amendment3:2004 + Amendment3:2004
+ Amendment4: 2004 + Amendment4: 2004
34 Test Location
UL Apex Co., Ltd. Head Office EMC Lab. *NVLAP Lab. code: 200572-0
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone :+81 596 24 8116
Facsimile - +81 596 24 8124
FCC IC Width x Depth x Size of Other
Registration | Registration | Height (m) reference ground plane (m) / | rooms
Number Number horizontal conducting plane
No.1 semi-anechoic | 313583 1C4247A 192x11.2x7.7m | 7.0x 6.0m Preparation
chamber room
No.2 semi-anechoic | 846015 1C4247A-2 | 7.5x5.8x5.2m 4.0 x 4.0m -
chamber
No.3 shielded room - - 47x7.5x2.7m 4.7 x7.5m -
No.4 measurement - - 3.1x5.0x2.7m N/A -
room

* Size of vertical conducting plane (for Conducted Emission test) : 2.0 x 2.0m for No.1 and No.2 semi-anechoic and No.3
shielded room.

3.5 Test set up, Test instruments and Data of EMI
Refer to APPENDIX 1 to 3.
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SECTION 4: Operation of E.U.T. during testing

4.1 Operating Modes

The mode is used :

1) Wireless LAN Printing mode for Configuration 1 (for Conducted emission test)
2) The following modes are for Configuration 2 (for other tests)
IEEE 802.11b : CCK (OPSK, 11Mbps)

-Transmitting mode
Low channel
Middle channel
High channel

2412MHz
2437MHz
2462MHz

IEEE 802.11g : OFDM(640AM, 54Mbps)

-Transmitting mode
Low channel
Middle channel
High channel

4.2 Configuration and peripherals

2412MHz
2437MHz
2462MHz

. : Ferrite Core (standard attachment)

A: 1 B C 2 D H
EUT
5 E
F 4
\
AC120V/60Hz AC100V/60Hz
* Cabling was taken into consideration and test data was taken under worse case conditions.
Description of EUT and Support equipment
No. | Item Model number Serial number Manufacturer FCC ID/Remarks
A WLAN module UJ-087 0060570017E *1), | Nikon CGJ2142EB
0060570014E4 *2) (EUT)
B SD board - - - -*3)
C SDIO Platform - - - -*3)
D Notebook PC FCIC300TX PD9500356 SOTEC -*3)
E AC Adapter ADP-50M13 CTD9914018065 DELTA ELECTRONIC | -*3)
INC.
F AC Adapter TAS0066 0405GT KAGA COMPONENTS | -*3)

*1) used for Conducted emission and Air Spurious test only
*2) used for Antenna terminal tests.
*3) EUT is a module for general usage. The test was made with the jigs to operate this module.

UL Apex Co., Ltd.
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List of cables used
No. [ Name Length (m) Shield Remakrs
1 Flexible Cable 0.08 N -*3)
2 RS232C Cable 1.5 Y -*3)
3 DC Cable 1.8 N -*3)
4 AC Cable 1.75 N -*3)
5 DC Cable 2.0 N -*3)

*3) EUT is a module for general usage. The test was made with the jigs to operate this module.

UL Apex Co., Ltd.
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SECTION 5: Conducted Emission

Test Procedure and conditions

EUT was placed on a platform of nominal size, 0.5m by 1.0m, raised 80cm above the conducting ground plane.

The rear of tabletop was located 40cm to the vertical conducting plane. The rear of EUT, including peripherals aligned
and flushed with rear of tabletop. All other surfaces of tabletop were at least 80cm from any other grounded conducting
surface. EUT was located 80cm from a Line Impedance Stabilization Network (LISN)/ Artificial mains Network
(AMN) and excess AC cable was bundled in center.

1) For the tests on EUT with other peripherals (as a whole system)
/O cable and AC cables that were connected to the peripherals were bundled in center. They were folded back and forth
forming a bundle 30cm to 40cm long and were hanged at a 40cm height to the ground plane.

2) For the tests on EUT itself (as a stand alone equipment)

Each EUT current-carrying power lead, except the ground (safety) lead, was individually connected through a LISN
/(AMN) to the input power source. All unused 50ohm connectors of the LISN(AMN) were resistivity terminated in
50ohm when not connected to the measuring equipment.

The AC Mains Terminal Continuous disturbance Voltage has been measured with the EUT in a Semi Anechoic
Chamber or a Measurement Room.

The EUT was connected to a LISN (AMN).

An overview sweep with peak detection has been performed.

Detector : CISPR quasi-peak and average detector (IF BW 9 kHz)
Measurement range : 0.15-30MHz

Test data : APPENDIX 3

Test result : Pass

SECTION 6: 6dB Bandwidth

Test Procedure
The bandwidth was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass

SECTION 7: Maximum Peak Output Power

Test Procedure
The test was made with the spectrum analyzer that has a function of channel-power measurements.
The Maximum Peak Output Power was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
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SECTION 8: Spurious Emission

[Conducted]

Test Procedure
The Out of Band Emission was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
[Radiated]

Test Procedure

EUT was placed on a platform of nominal size, 0.5m by 1.0m, raised 80cm above the conducting ground plane.

The Radiated Electric Field Strength intensity has been measured in a Semi Anechoic Chamber with a ground plane and
at a distance of 3m(Below 10GHz) and 1m(Upper 10GHz).

The height of the measuring varied between 1 and 4m and EUT was rotated a full revolution in order to obtain the
maximum value of the electric field intensity.

The measurements were performed for both vertical and horizontal antenna polarization with the Test Receiver, or the
Spectrum Analyzer (in linear mode).

The test was made with the detector (RBW/VBW) in the following table.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

In any 100kHz bandwidth outside the frequency band in which the spread spectrum intentional radiator is operating,
the radio frequency power that is produced by the intentional radiator confirmed 20dB below that in the 100kHz

bandwidth within the band that contains the highest level of the desired power, based on a radiated measurement.

20dBc was applied to the frequency over the limit of FCC 15.209 and outside the restricted band of 15.205.

Frequency Below 1GHz Above 1GHz
Instrument used Test Receiver / Spectrum Analyzer Spectrum Analyzer
Detector QP: BW 120kHz(T/R) PK: RBW:1MHz/VBW: 1MHz
IF Bandwidth 20dBc : RBW: 100kHz AV: RBW:1MHz/VBW:10Hz
VBW: 300kHz (S/A) 20dBc : RBW:100kHz/VBW:300kHz
Test data : APPENDIX 3
Test result : Pass

- The carrier level and noise levels were confirmed at each position of X, Y and Z axes of EUT to see the position of
maximum noise, and the test was made at the position that has the maximum noise.

SECTION 9: Peak Power Density

[Conducted]
Test Procedure
The Peak Power Density was measured with a spectrum analyzer connected to the antenna port.

Test data : APPENDIX 3
Test result : Pass
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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APPENDIX 1: Photographs of test setup

Conducted Emission

Front
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Spurious Emission (Radiated)

Front
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Worst Case Position (X-axis:Horizontal / Z-axis:Vertical)

X-axis

Z-axis
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APPENDIX 2:Test instruments
EMI test equipment
Control No. Instrument Manufacturer Model No Test Item Calibration
Date *
Interval(month)
MAEC-02 Anechoic Chamber TDK Semi Anechoic Chamber 1to2 2005/04/11 * 12
3m
MSA-03 Spectrum Analyzer Agilent E4448A l1to2 2005/06/03 * 12
MHA-05 Horn Antenna Schwarzbeck BBHA9120D 2 2005/01/10 * 12
MHA-02 Horn Antenna EMCO 3160-09 2 2005/01/10 * 12
MCC-19 Microwave Cable Suhner SUCOFLEX 104 2 2005/02/03 * 12
1G-26.5GHz
MCC-04 Microwave Cable Storm 421-011 (90-1394-079 ) 2 2005/01/05 * 12
1G-50GHz
MCC-25 Microwave Cable Suhner SUCOFLEX104 2 2004/08/26 * 12
1G-26.5GHz
MPA-01 Pre Amplifier Agilent 8449B 2 2005/02/05 * 12
MHA-02 Horn Antenna EMCO 3160-09 2 2005/01/10 * 12
MBA-02 Biconical Antenna Schwarzbeck BBA9106 2 2004/10/14 * 12
MLA-02 Logperiodic Antenna Schwarzbeck USLP9143 2 2004/10/14 * 12
MTR-02 Test Receiver Rohde & Schwarz | ESCS30 1to2 2005/02/02 * 12
MCC-12 Coaxial Cable Fujikura/Agilent - 2 2005/02/24 * 12
MAT-07 Attenuator(6dB) Weinschel Corp 2 2 2004/12/16 * 12
MPA-06 Pre Amplifier Hewlett Packard 8447D 2 2004/08/29 * 12
MLS-06 LISN(AMN) Schwarzbeck NSLK8127 1(EUT) 2005/02/04 * 12
MLS-07 LISN(AMN) Schwarzbeck NSLK8127 1 2005/02/04 * 12
MTA-02 Termination TME CT-01 1 2005/02/03 * 12
MCC-13 Coaxial Cable Fujikura/Agilent - 1 2005/02/24 * 12
MSA-04 Spectrum Analyzer Agilent E4448A 3t06 2005/05/19 * 12
MAT-23 Attenuator(10dB) Orient Microwave | BX10-0476-00 3t06 2005/03/16 * 12
(abovelGHz)
MCC-21 Microwave Cable Storm 421-011 (90-011-080 ) 3t06 2005/04/29 * 12
1G-50GHz
MDPS-04 DC Power Supply KENWOOD TMI | PW18-1.3AT 3to6 Pre Check

All equipment is calibrated with traceable calibrations. Each calibration is traceable to the national or
international standards.

Test Item:

A N B W IN -

: AC Main Conducted Emission

: Radiated Spurious Emission

: Maximum Peak Output Power

: 6dB Bandwidth [DSSS]

: Peak Output Power Density [DSSS]
: Antenna Terminal Conducted Spurious Emission
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APPENDIX 3: Data of EMI test

Conducted Emission

DATA OF CONDUGTED EMISSION TEST

Applicant : Nikon Corporation
Kind of EUT © W-LAN Module
Mode! No. : UJ-087

Serial No. : 0060570017E

Mode / Remarks : Tx 11b 11Mbps chl

LIMIT : FCC15C §15.207 (QP)
FCC15C §15.207 (AV)

Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber

Date : 2005/08/10 00:07:25

: 25LE0299-HO

: DC3. SV(ModuIe) /AGC100V 60Hz (Adaptor)
: 26deg. C / 59%

* Yutaka Yoshlda
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0 [dBuV] << PEAK DATA >>
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Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURAT|ON:RESULT=READING+C.F (LISN LOSS+CABLE LOSS)
its.

Except for the above table : adequate margin data below the i
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Conducted Emission

DATA OF CONDUGTED EMISSION

Apex Co.

Report No.
Power
Temp°C/Humi%
Operator

: Nikon Corporation
© W-LAN Module
Mode! No.

: UJ-087
Serial No. : 0060570017E
Mode / Remarks : Tx 11b 11Mbps ch6

LIMIT : FCC15C §15.207 (QP)
FCC15C §15.207 (AV)

<< PEAK DATA >>

Applicant
Kind of EUT

[dBuV]
0

TEST

Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber

Date :

: 25LE0299-HO

: DC3. SV(ModuIe) /AGC100V 60Hz (Adaptor)
: 26deg. C / 59%

* Yutaka Yoshlda

2005/08/10 00:12:10

— N O:PEAK

80

70

60

50

40

30 v

20 fr—r

10

0
1M 2M .M A M 3M

0 [dBuV] << PEAK DATA >>

5M ™ 10M 20M 30M

Frequency [Hz]

—L PEAK

80

70

60—
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40
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" I\ ' M
i Ww‘"-wﬂ\"‘ww

20

C15M . 2m . 3M 2M 3M

5M ™ 10M 20M 30M

Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURAT|ON:RESULT=READING+C.F (LISN LOSS+CABLE LOSS)

Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Test report No.
Page

Issued date
Revised date
Revised date
FCCID

Conducted Emission

DATA OF CONDUGTED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/08/10 00:16:13
Applicant : Nikon Corporation Report No. : 25LE0299-HO
Kind of EUT © W-LAN Module Power : DC3. SV(ModuIe) /AGC100V 60Hz (Adaptor)
Mode! No. : UJ-087 Temp°C/Humi%  : 26deg.C / 59%
Serial No. : 0060570017E Operator © Yutaka Yoshlda
Mode / Remarks : Tx 11b 11Mbps chi1
LIMIT : FCC15C §15.207 (QP)
FCC15C §15.207 (AV)
0 [dBuV] << PEAK DATA >> — N O:PEAK
80
70
60
50 \\\ -
40
30 \/m/ N a g, 1ok,
W M v M b o
b ALl Ul
20
10
0
C15M . 2m L3M - —l] M M 3M 5M ™ 10M 20M 30M
Frequency [Hz]
0 [dBuV] << PEAK DATA >> —L PEAK
80
70
e ] i w‘
Nl WMW‘ W"“me L
10
0
C15M . 2m ] - —l m M 3M 5M ™ 10M 20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURAT|ON:RESULT=READING+C.F (LISN LOSS+CABLE LOSS)

Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)
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: October 27, 2005

: November 9, 2005

: CGJ2142EB

Conducted Emission

DATA OF CONDUGTED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/08/10 00:20:47

: 25LE0299-HO

: DC3. SV(ModuIe) /AGC100V 60Hz (Adaptor)
: 26deg. C / 59%

* Yutaka Yoshlda

: Nikon Corporation
© W-LAN Module
Mode! No.

: UJ-087
Serial No. : 0060570017E
Mode / Remarks : Tx 11g 54Mbps chil

LIMIT : FCC15C §15.207 (QP)
FCC15C §15.207 (AV)

<< PEAK DATA >>

Applicant
Kind of EUT

Report No.
Power
Temp°C/Humi%
Operator

0 [dBuV] — N O:PEAK

80

70

60

50

40 V2 \

30 L

e

20

10

0
1M 2M .M A M 3M 5M ™ 10M 20M 30M

Frequency [Hz]

0 [dBuV] << PEAK DATA >> —L PEAK

80

70

60

50 [

40

30 AR

rll

¢

kAl
P

““"WL i “ i

Py
i

20

C15M . 2m . 3M B — 2M 3M 5M ™ 10M 20M 30M

Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURAT|ON:RESULT=READING+C.F (LISN LOSS+CABLE LOSS)
Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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Test report No.
Page

Issued date
Revised date
Revised date
FCCID

Conducted Emission

DATA OF CONDUGTED EMISSION TEST

Apex Co.

: Nikon Corporation
© W-LAN Module
Mode! No.

: UJ-087
Serial No. : 0060570017E
Mode / Remarks : Tx 11g 54Mbps ch6

LIMIT : FCC15C §15.207 (QP)
FCC15C §15.207 (AV)

<< PEAK DATA >>

Applicant
Kind of EUT

[dBuV]
0

Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/08/10 00:26:01

: 25LE0299-HO

: DC3. SV(ModuIe) /AGC100V 60Hz (Adaptor)
: 26deg. C / 59%

* Yutaka Yoshlda

Report No.
Power
Temp°C/Humi%
Operator

— N O:PEAK

80

70

60

50

40

30

R

20

10

0
1M 2M .M A i

0 [dBuV] << PEAK DATA >>

M 3M 5M ™ 10M 20M 30M

Frequency [Hz]

—L PEAK

80

70

60

50

40

30

|
i a‘\‘y,wu‘;

"
W’MM’ “W WMN

3

iy g MMM

20

C15M . 2m . 3M

2M 3M 5M ™ 10M 20M 30M

Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURAT|ON:RESULT=READING+C.F (LISN LOSS+CABLE LOSS)

Except for the above table :

adequate margin data below the

limits.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)
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: September 15, 2005
: October 27, 2005

: November 9, 2005

: CGJ2142EB

Conducted Emission

DATA OF CONDUGTED EMISSION TEST

Apex Co.
Date :
Report No. : 25LE0299-HO
Power
Temp°C/Humi%
Operator

: Nikon Corporation
© W-LAN Module

: UJ-087
: 0060570017E
Tx 11g 54Mbps chil

FCG15C §15.207 (QP)
FCC15C §15.207 (AV)

<< GP/AV DATA >>

Applicant
Kind of EUT
Mode! No.
Serial No.

Mode / Remarks :
LIMIT :

: 26deg. C / 59%
* Yutaka Yoshlda

(dBuY] — N
0

Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
2005/08/10 00:30:43

: DC3. SV(ModuIe) /AGC100V 60Hz (Adaptor)

O:QPX:AV

80

70

60

50

40

30
I
il

et

=

M .2M M 3M 10M

[dBuV] << GP/AV DATA >> —L

20M 30M

Frequency [Hz]

QP <AV

90

80

70

60

50

40

I
30 M/ AT

ko
il

v
[N, MW W

20

C15M . 2m . 3M 2M 3M 5M ™ 10M

20M 30M
Frequency [Hz]

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURAT|ON:RESULT=READING+C.F (LISN LOSS+CABLE LOSS)

Except for the above table : adequate margin data below the limits.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)
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DATA OF CONDUGTED EMISSION TEST

Conducted Emission

Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/08/10 00:30:43
Applicant : Nikon Corporation Report No. : 25LE0299-HO
Kind of EUT © W-LAN Module Power : DC3. 3V (Module) /AC100V 60Hz (Adaptor)
Mode!| No. : UJ-087 Temp°C/Humi% - 26deg.C / 59%
Serial No. : 0060570017E Operator : Yutaka Yoshida
Mode / Remarks : Tx 11g 54Mbps ch11
LIMIT : FCC15C §15.207 (QP)
FCC15C §15.207 (AV)
Readi Corr Result Limit Marein
Frequency ™ op AV Factor | QP AV o AV QP AV | Phase
[MHz] [dBuv1] [dBuvll [aBl | [dBuv] | [dBuvl| [dBuvl| [dBuvl| [dBuvl] [dBuvl

0.15000 | 35.8 4.8 0.1 35.9 4.9 66. 0 56.0 | 30.1] 511 N

0.2768¢  38.9  15.8 0.1 39.0 15.9 60.9 50.9 219 35.0 N

o.37684 | 201 61| 01| 2.2 62| 3| 43| 201 421 N

0.6538¢  25.6 3.5 0.2 25.8 3.7 56. 0 46.0 . 30.2  42.3 N

200175 | 20| 56| 05| 2ns| 61| seol| 60| 285 30.9 N

4.3057¢  22.9 1.6 0.7 23.6 2.3 56. 0 46.0 324 43.7 N

19.55107 | 3e.2] 193] 18| 6ol 201 e0.0| s0.0| 200] 289 ¥

0.1500C , 35.8 4.1 0.1 35.9 4.2 66. 0 56.0  30.1 518 L

o.2450 | 304 | 1m2 | o] ses| 1ms| enol snol| ans| 37 L

0.37667  29.9 8.6 0.1 30.0 8.7 58.4 48.4 284 39.7 L

o.65680 | 25.0| 38| oz2| 22| a0l seo 6.0 | 08| 420 L

2.25728  26.9 2.3 0.5 27.4 2.8 56. 0 46,0 28.6  43.2 L

4.27001 | 228 14| 07| 25| 21| seol| 60| 25| 439 L

1840€ 4.6 18.9 1.8 36.4 20.7 60. 0 50.0  23.6  29.3 L

CHART:WITH FACTOR, Peak hold data.Data is uncorrected. CALCURAT|ON:RESULT=READING+C.F (LISN LOSS+CABLE LOSS)

Except for the above table :

adequate margin data below the limits.

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Company
Equipment
Model

Sample No.

Power
Mode

[DSSS and other forms of modulation]

6dB Bandwidth(DSSS and other forms of modulation)

: Nikon Corporation

: Wireless LAN Module
: UJ-087

: 0060570014E4
:DC3.3V

: Tx(ch1,6,11)

[IEEE802.11b] (11Mbps)

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Shielded Room

REPORT NO : 25LE0299-HO

REGULATION : Fec Partl5 Subpart C 15.247(a)(2)
TEST DISTANCE -

DATE : 08/11/2005

TEMPERATURE : 24deg.C.

HUMIDITY 1 58%

ENGINEER : Makoto Kosaka

Ch Freq. 6dB Bandwidth | Limit

[MHz] [MHZz] [kHz]
Low 2412.0 9.512 500.0
Mid 2437.0 9.513 500.0
High 2462.0 9.508 500.0

[IEEE802.11g] (54Mbps)

Ch Freq. 6dB Bandwidth | Limit

[MHZz] [MHz] [kHz]
Low 2412.0 16.525 500.0
Mid 2437.0 16.530 500.0
High 2462.0 16.528 500.0

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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6dB Bandwidth(DSSS and other forms of modulation)
11b, 11Mbps

.
Ch:Low Ch:Mid
3 Agilent L 3 Agilent L
Ref 1@ dBm Atten 18 dB Ref =10 dBm Atten 10 dB
CE;ak L favn_ﬁ'lmﬂ Dl oy tg:ak — s n;'Lhﬂ Mol ot
5 ) v i ML, 5 2 % M,
dB/ % hd B/ o b4
WN MW el U\ka
Pl Y A Y

LoAv /l \"1 LgAv f’ \'\
e Y T
Center 2.412 08 GHz Span 28 MHz Center 2.437 00 GHz Snan 28 MHz
#Res BH 180 kHz #YBH 360 kHz Sweep 1.922 ms (1803 pts) #Res BH 180 kHz #YBH 360 kHz Sweep 1.922 ms (1863 pts)
Occupied Bandwidth Occ BH i Pur 9906 7 Occupied Bandviclth Occ BH % Pur  99.00 7

13.4587 MHz xdB  -6.00 4B 13.4720 MHz % dB  -6.00 dF
Transmit Freq Error  -14.216 kHz Transmit Freq Error  -37.929 kHz
% dB Bandwidth 9.512 MHz % dB Bandwidth 9.513 MHz

o
Ch:High

W Agilent L
R;f Llﬁ dBm Atten 18 dB
#Fed
Log - LA e
5 2/ L
dB/ o

Fal "I,

A b

LoAw /‘ \\.r\I
Mt szl
Center 2.462 08 GHz Span 28 MHz
#Res BH 108 kHz #UBH 308 kHz Sweep 1.922 ms (1803 pts)
Occupied Bandwicith Occ BH % Par 9.0 7

13.4820 MHz X dB 600 B
Transmit Freq Error  -48.747 kHz
% dB Bandwidth 9.508 MHz

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124 MF060b(01.06.05)
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6dB Bandwidth(DSSS and other forms of modulation)

11g, 54Mbps
.
Ch:Low Ch:Mid

3 Agilent L 3 Agilent L
Ref 15 dBm Atten 18 dB Ref 15 dBm Atten 10 dB
e T N PO M e e e ek [, i TR AT [N S
5 | | \ 5 | | \
B/ ﬂ’(J \‘-\ 4B/ HJ \\
LgAw LgAw
ML 52 ML $2
Center 2.412 08 GHz Span 28 MHz Center 2.437 00 GHz Span 28 MHz
#Res BH 108 kHz #UBH 300 kHz Sweep 1.922 ms (1863 pts) #Res BH 108 kHz #UBH 388 kHz Sweep 1.922 ms (1863 pts)
Occupied Bandwidth Occ BH i Pur 9906 7 Occupied Bandwiclth Occ BH % Pur 9900 7

16.4401 MHz KB -6.00 B 16.4406 MHz X dB 600 dF
Transmit Freq Error  -9.747 kHz Transmit Freq Error  -16.588 kHz
% dB Bandwidth 16.524 MHz % ¢B Bandwidth 16.530 MHz

Ch:High

s Agilent L
Ref -15 dBm Atten 18 dB
il U R e PO Pl
5 | i |
B/ J,JJ \_M
LogAv
ML S2]
Center 2.462 80 GHz Span 28 MHz
#Res BH 108 kHz #UBH 360 kHz Sweep 1.922 ms (1863 pts)
Occupied Bandwidth Occ BW % Pwr  99.00 7

16.4435 MHz xdB 609 B
Transmit Freq Error  -17.412 kHz
% dB Bandwidth 16.528 MHz

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Maximum Peak OutPut Power (DSSS and other forms of modulation)

UL Apex Co., Ltd.

Head Office EMC Lab. No.3 Shielded Room

Company : Nikon Corporation REPORT NO : 25LE0299-HO
Equipment : Wireless LAN Module REGULATION : Fec Partl5 Subpart C 15.247(b)(3)
Model : UJ-087 TEST DISTANCE -
Sample No. 1 0060570014E4 DATE : 08/11/2005
Power :DC 3.3V TEMPERATURE : 24deg.C.
Mode : Tx(ch1,6,11) HUMIDITY 1 58%
ENGINEER : Makoto Kosaka
[IEEE802.11b] (11Mbps)
Ch Freq. S/A Cable Atten. Result Limit Margin
Reading Loss (aw)
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
Low [ 2412.0 3.72 1.80 10.68 16.20 30.00 13.80
Mid | 2437.0 3.77 1.83 10.68 16.28 30.00 13.72
High | 2462.0 391 1.84 10.68 16.43 30.00 13.57

Sample Calculation:
Result = Reading + Cable Loss (supplied by customer) + Attenuator
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

[IEEE802.11g] (54Mbps)

Ch Freq. S/A Cable Atten. Result Limit Margin
Reading Loss aw)
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
Low | 2412.0 6.08 1.80 10.68 18.56 30.00 11.44
Mid | 2437.0 5.63 1.83 10.68 18.14 30.00 11.86
High | 2462.0 5.64 1.84 10.68 18.16 30.00 11.84

Sample Calculation:
Result = Reading + Cable Loss (supplied by customer) + Attenuator
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

Reference data (SAR Test Report No. 25LE0299-HO-5)
[IEEES802.11g] (36Mbps)

Ch Freq. S/A Cable Atten. Result Limit Margin
Reading Loss (aw)
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
Low [ 2412.0 5.63 1.80 10.68 18.11 30.00 11.89
Mid | 2437.0 5.65 1.83 10.68 18.16 30.00 11.84
High | 2462.0 4.78 1.84 10.68 17.30 30.00 12.70

Sample Calculation:
Result = Reading + Cable Loss (supplied by customer) + Attenuator
* In the above table, factor 0.0dB represents no use of Atten. and/or Filter.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Maximum Peak OutPut Power (DSSS and other forms of modulation)

11b, 11Mbps

.
Ch:Low Ch:Mid
3 Agilent L 3 Agilent L
a Mkrl 40.00 MHz a Mkrl 40.08 MHz
Ref 5 dBm Atten 20 dB Band Pur 3.72 dBm Ref 5 dBm Atten 20 dB Band Pur 3.77 dBm
#Peak #Peak
Log Log
10 10
dB/ ] dB/
PRvg \ PAva \
31 87 R sk M $1$2) ir ] ™
V3 FC T V3 FC o Al
AL AL
£0f): ' £0f): '
F% Delta Marker Freq F% Delta Marker Freq
sw o |2.432000000 GHz| s |2.457000000 GHz|
|Band Pwr  3.72 dBm \Band Pwr  3.77 dBm
Center 2,412 80 GHz Span 58 MHz Center 2.437 80 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.081 ms (1803 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.081 ms (1803 pts)
Ch:High
# Agilent L
a Mkrl 40.00 MHz
Ref 5 dBm Atten 20 dB Band Pur 3.91 dBm
#Paak
Log
10
dB/
PRva \
51 32 15, WM ™
V3 FC bl
AL
£(0: '
E®: 1 Delta Marker Freq
s |2.482000000 GHz|
|Band Pwr  3.81 dBm
Center 2.462 80 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.681 ms (1863 pts)
UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Maximum Peak OutPut Power (DSSS and other forms of modulation)

11g, 54Mbps
Ch:Low Ch:Mid
s Agilent L s Agilent L
a Mkrl 40.69 MHz a Mkrl 40.69 MHz
Ref 5 dBm Atten 2@ dB Band Pwr 6.88 dBm Ref 5 dBm Atten 2@ dB Band Pwr 5.63 dBm
#Peak #Peak
Log Log
18 18 ]
dB/ /v- dB/ /v‘ \’\
1R Pt ey =N
iR
PRvg ey Mk Phvg gy ™
— ]
51852 51852
Y3 FC Y3 FC
AL| AL|
£(F): £(F):
Féu)n Delta Marker Freg Féu)n Delta Marker Freg
. 1 . |
sw [2.432000000 GHz] sw [2.457000000 GHz]
|Band Pwr  6.88 dBm |Band Pwr  5.63 dBm
Center 2.412 @8 GHz Span 58 MHz Center 2.437 @0 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sreen 1.081 ms (1803 prs) #Res BH 1 MHz #UBH 3 MHz Sreen 1.081 ms (1803 prs)
.
Ch:High
3 Agilent L
a Mkrl 49.68 MHz
Ref 5 dBm Atten 20 dB Band Pwr  5.64 dBm
#Peak
Log
18 i
dB/ /V“
| S,
PRva Mﬁi""’
51 52
Y3 FC|
AL|
£0):
F{fn Delta Marker Freq
sm [2.482000000 GHz|
\Band Pwr  5.64 dBm
Center 2.462 88 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.081 ms (1803 pts)
UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation ) (below 1GHz)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/08/09 21:41:39
Applicant * Nikon Corporation Report No. : 26LE0299-HO
Kind of © W-LAN Module Power © DC 3.3V
Model No. : UJ-087 Temp. /Humi. 1 26deg.C / 59%
Serial No. : 0060570017E Operator : Yutaka Yoshida

Mode / Remarks :

Tx 11b 11Mbps ch1 (Worst Data; Hor:X-axis, Ver:Z-Axis)

LIMIT : FCC15C §15.247(d) 3m, below1GHz:QP, abovelGHz:PK o .
Except for the data below : adequate margin data below the limits. — Ug:,‘;ggt‘al
o
LBt/ << QP DATA >> $ forizontal
70
60
50
. T Pl
30 \ x
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
Frequency | Reading| oo \;‘:?:: Lciqaf Level | Angle | Height| , | Linit | Margin
MHz | [dBuV] [dB/m] [dB] [dBuV/m] | [Degl| [cm] [dBuV/m] [dB]
110. 100 3.0 ap 1.8]  -20.8 34.0] 210 275 Hori 43.5 9.5
110. 100 aLs| Qe 1.8 -20.8 32.5 56| 100 | Vert 43.5| 11,0
120. 001 2.3 qp 1B 207 34.7 45| 148 Hori 43.5 8.8
120. 001 42.5| qp 11 207 3.9 40| 100 vert 43.5 8.6
299. 100 34.0| qp 20.3]  -18.9 35.4] 200 | 115 Vert 46.0|  10.6
311. 667 4.3 qp 153 -18.9 40.7| 2900 | 100 Hori 6.0 5.3
311,691 35.2| QP 153 -18.9 36| 317|100 Vert 46.0|  14.4
324. 171 41.4 QP 15.8 -18.9 38.3 280 100 Hori 46.0 7.7
359. 500 10.2| qp 2] -19.1 38.3] 102|100 Hori 6.0 7.7
386. 490 34.8| Qp 181 -19.2 33.7| 12| 16| vert 46.0| 12.3
395. 686 28.1| QP 185  -19.2 or.4l 7| 9| vert 46.0| 18.6
440. 004 39.5| qp 18.7)  -19.4 38.8] 310 100 Hori 6.0 7.2
CHART:WITH FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

Except for the data below :
CALCULATION :

adequate margin data below the limits.
READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - AMP.GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (below 1GHz)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/08/09 22:31:11
Applicant * Nikon Corporation Report No. : 26LE0299-HO
Kind of © W-LAN Module Power © DC 3.3V
Model No. : UJ-087 Temp. /Humi. 1 26deg.C / 59%
Serial No. : 0060570017E Operator : Yutaka Yoshida

Mode / Remarks :

Tx 11b 11Mbps ch6 (Worst Data; Hor:X-axis, Ver:Z-Axis)

LIMIT : FCC15C §15.247(d) 3m, belowlGHz:QP, abovelGHz:PK L “ Horizontal
Except for the data below : adequate margin data below the limits. - vgﬁ,‘[fgg‘a
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
70
60
50
. ? 7 il 1
30 ‘ ¥
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
N Antenna Loss& ] ‘ . - .
Frequency | Reading [ o Factor | _gain | Level | Angle | Height| . Limit | Margin
MHz | [dBuV] [dB/m] [dB] [dBuV/m] | [Degl| [cm] [dBuV/m] [dB]
110. 001 43| qp 1.8 -20.8 32.3 61 100 | Vert 43.5) 1.2
110. 001 13.2| qp 1.8 -20.8 34.2| 201 289 | Hori 43.5 9.3
120. 001 423 aqp 3.1 -20.7 34.7 40 100 | Vert 43.5 8.8
120. 001 42.5| qp 3.1 -20.7 34.9 41 100 | Hori 43.5 8.6
286. 950 33.0] ap 19.6|  -19.0 33.6| 307 109 | Vert 46.00 12,4
299. 229 34.2| qp 20.4]  -18.9 35.7| 300 120 | Vert 46.0] 103
311,695 35.2| ap 15.3]  -18.9 31.6| 319 115 | Vert 46.0)  14.4
311. 691 44.0 QP 15.3 -18.9 40.4 292 100 Hori 46.0 5.6
324, 155 41.4| qp 15.8]  -18.9 38.3| 284 104 | Hori 6.0 7.7
386. 529 36.8| ap 8.1 -19.2 35.7| 115 170 | Vert 46.0] 103
386. 496 37.8| ap 8.1 -19.2 36.7| 100 100 | Hori 46.0 9.3
440, 004 39.7|  qp 18.7]  -19.4 39.0| 301 100 | Hori 6.0 7.0

CHART:WITH FACTOR
Except for the data below :
CALCULATION :

ANT TYPE :
adequate margin data below the limits.
READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - AMP.GAIN

—-30MHz  LOOP, 30-300MHz BICONICAL, 300MHz—-1000MHz LOGPERIODIC, 1000MHz- HORN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (below 1GHz)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

Apex Co.

Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber

Date : 2005/08/09 22:53:57
Applicant * Nikon Corporation Report No. : 26LE0299-HO
Kind of © W-LAN Module Power © DC 3.3V
Model No. : UJ-087 Temp. /Humi. 1 26deg.C / 59%
Serial No. : 0060570017E Operator : Yutaka Yoshida
Mode / Remarks : Tx 11b 11Mbps ch11 (Worst Data; Hor:X-axis, Ver:Z-Axis)
LIMIT @ FCC15C §15.247(d) 3m, belowl1GHz:QP, abovelGHz:PK .

— Horizontal

Except for the data below :

adequate margin data below the |imits.

— Vertical
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
70
60
50
40 i ? T(P (T)
X X
30 | T T
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
N Antenna Loss& ] ‘ . - .
Frequency | Reading| oo Factor | Gain | level | Angle| Height| Limit | Margin
MHz | [dBuV] [dB/m] [dB] [dBuV/m] | [Degl| [cm] [dBuV/m] [dB]
110. 001 40.2| QP 1.8 -20.8 31.2 0 100 | Vert 43.5| 12.3
110. 001 43.9| qp 11.8 -20.8 34.9 58 100 | Hori 43.5 8.6
120. 001 42.3 | QP 13.1 -20.7 34.7| 181 280 | Vert 43.5 8.8
120. 001 42.2| QP 13.1 -20.7 34.6 38 100 | Hori 43.5 8.9
299. 244 34.5| QP 20.4 -18.9 36.0 | 272 110 | Vert 46.0| 10.0
311. 689 35.6 | QP 15.3 -18.9 32.0 | 320 100 | Vert 46.0| 14.0
311. 691 44.2| QP 15.3 -18.9 10.6 | 286 100 | Hori 46.0 5.4
324. 154 45| QP 15.8 -18.9 38.4 | 283 110 | Hori 6.0 7.6
386. 491 31.8| QP 18.1 -19.2 33.7| 129 100 | Vert 46.0| 12.3
386. 530 37.9| qp 18.1 -19.2 36.8 98 100 | Hori 46.0 9.2
440. 000 39.7 | Qp 18.7 -19.4 39.0 | 301 100 | Hori 46.0 7.0
523. 680 32.3| QP 19.1 -19.4 32.0 47 100 | Vert 46.0| 14.0
CHART:WITH FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz~1000MHz LOGPERIODIC, 1000MHz— HORN

Except for the data below :
CALCULATION :

adequate margin data below the limits.
READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - AMP.GAIN

UL Apex Co., Ltd.

Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (below 1GHz)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

Applicant

Kind of

Model No.

Serial No.

Mode / Remarks :

DATA OF RADIATED EMISSION TEST

Apex Co.

Date :
* Nikon Corporation Report No. : 26LE0299-HO
© W-LAN Module Power © DC 3.3V
: UJ-087 Temp. /Humi. 1 26deg.C / 59%
: 0060570017E Operator : Yutaka Yoshida

Tx 11g 54Mbps ch1 (Worst Data; Hor:X-axis, Ver:Z-Axis)

Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
2005/08/09 19:16:04

LIMIT : FCC15C §15.247(d) 3m, below1GHz:QP, abovelGHz:PK o .
Except for the data below : adequate margin data below the limits. — Ug:,‘;ggt‘al
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
70
60
50
40 % qs T C‘)T (T)
30 ! =
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
Frequency | Reading | .o \;‘:?:: Lciqaf { Level ‘ Angle | Height| | Limit | Margin
MHz | [dBuV] [dB/m] [dB] [dBuV/m] | [Degl| [cm] [dBuV/m] [dB]
110. 001 a1 ap 1.8 -208 34.1] 209 | 270 | Hori 43.5 9.4
110. 001 aL4| qp 18| -20.8 32.4 57 | 100 | Vert 43.5| 111
120. 001 aro| qp 1B -207 33.4 46 | 152 | Hori 435 10.1
120. 001 4.4 ap 1.1 -207 34.8 42 | 100 | Vert 43.5 8.7
299, 229 34.0| qp 20.4| 189 35.5| 296 | 118 | Vert 46.0| 10.5
311691 4.3 qp 15.3] -18.9 40.70 289 | 100 | Hori 46.0 5.3
360. 004 40.6| ap 1.2 -19.1 38.7] 109 | 100 | Hori 46.0 7.3
386. 529 36.9 QP 18.1 -19.2 35.8 172 116 Vert 46.0 10.2
400. 005 35.0| qp 18.6] -19.2 344 159 | 117 | Vert 46.0| 116
400. 004 40.9| ap 18.6] -19.2 40.3 | 111 | 100 | Hori 46.0 5.7
440. 004 39.8| ap 18.7]  -19.4 39.1] 307 | 100 | Hori 46.0 6.9
523. 674 32.8| qp 19.1]  -19.4 32.5| 203 | 100 | Vert 46.0| 13.5
CHART:WITH FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

Except for the data below :
CALCULATION :

adequate margin data below the limits.
READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - AMP.GAIN

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (below 1GHz)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

Apex Co.

Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber

Date : 2005/08/09 20:12:45
Applicant * Nikon Corporation Report No. : 26LE0299-HO
Kind of © W-LAN Module Power © DC 3.3V
Model No. : UJ-087 Temp. /Humi. 1 26deg.C / 59%
Serial No. : 0060570017E Operator : Yutaka Yoshida
Mode / Remarks : Tx 11g 54Mbps ch6é (Worst Data; Hor:X-axis, Ver:Z-Axis)
LIMIT @ FCC15C §15.247(d) 3m, belowl1GHz:QP, abovelGHz:PK o )
Except for the data below : adequate margin data below the limits. - Ug:,‘;ggt‘al
O Horizontal
0 [dBuV/m] << QP DATA >> X Vertical
70
60
50
40 T(P ?
® $7 rh
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
Frequency | Reading | .o \;‘:?:: Lfoqif { Level ‘ Angle | Height| , | Limit | Margin
MHz | [dBuV] [dB/m] [dB] [dBuV/m] | [Degl| [cm] [dBuV/m] [dB]
110. 002 42.8] qp 1.8 -20.8 33.8| 213 | 262 | Hori 43.5 9.7
110. 001 40| qp 1.8 -20.8 32.0 65 100 | Vert 43.5| 115
120. 001 4.7 Qe 3.1 -20.7 34.1| 205 | 292 | Hori 43.5 9.4
120. 001 2.1 qp 3.1 -20.7 34.5 41 100 | Vert 43.5 9.0
286. 773 32.4| QP 19.6|  -19.0 33.0| 280 100 | Vert 46.0| 13.0
299. 244 33.4] QP 20.4|  -18.9 34.9| 302 100 | Vert 46.0| 111
311. 690 35.9] ap 153  -18.9 32.3| 360 386 | Vert 46.0| 13.7
311. 704 a.1] ap 15.3]  -18.9 40.5| 286 109 | Hori 46.0 5.5
324. 167 10.5| qp 15.8) -18.9 37.4| 292 107 | Hori 6.0 8.6
360. 005 40.0] Qp 7.2 -19.1 38.1| 114 100 | Hori 46.0 7.9
386. 495 37.3| qp 8.1  -19.2 36.2 11 182 | Vert 46.0 9.8
400. 006 38.7| QP 18.6 -19.2 3.1 118 100 | Hori 146.0 7.9
CHART:WITH FACTOR ~ ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz- HORN

Except for the data below :
CALCULATION :

adequate margin data below the limits.
READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - AMP.GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124 MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (below 1GHz)

* The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

DATA OF RADIATED EMISSION TEST

Apex Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/08/09 21:01:12
Applicant * Nikon Corporation Report No. : 26LE0299-HO
Kind of © W-LAN Module Power © DC 3.3V
Model No. : UJ-087 Temp. /Humi. 1 26deg.C / 59%
Serial No. : 0060570017E Operator : Yutaka Yoshida
Mode / Remarks : Tx 11g 54Mbps ch11 (Worst Data; Hor:X-axis, Ver:Z-Axis)
LIMIT : FCC15C §15.247(d) 3m, below1GHz:QP, abovelGHz:PK o .
Except for the data below : adequate margin data below the limits. — Ug:,‘;ggt‘al
O Horizontal
0 [dBuV/m] << QP DATA >> X \Vertical
70
60
50
40 o X i ?1( P
30 \ ¥
20
10
0
30M 50M 70M 100M 200M 300M 500M 700M 16
Frequency [Hz]
Frequency | Reading| oo \;‘:?:: Lciqaf Level | Angle | Height| , Limit | Margin
MHz | [dBuV] [dB/m] [dB] [dBuV/m] | [Degl| [cm] [dBuV/m] [dB]
110. 001 42.7| ap 1.8l 208 33.7] 208 | 272 Hori 43.5 9.8
110. 100 aLo| qp 1.8 208 32.0 0 100 | Vert 3.5 115
120. 001 15| qp 1.1 -20.7] 33.9]  168] 278 Hori 13.5] 9.6
120. 001 12.0| qp 131, -20.7 34.4 178 279 | Vert 43.5 9.1
286. 775 35.2| qp 9.6 -19.0] 35.8] 270|115 | Vert 16.0] 102
299. 244 34.6 ap 2.4, -18.9 36.1, 278 114 | Vert 6.0 9.9
311. 688 35.3| qp 15.3]  -18.9] 3.7 317 100 | vert 16.0]  14.3
311,702 43.7| ap 1.3 -18.9 40.1, 283 114 | Hori 46.0 5.9
324, 167 1.3 op 15.8]  -18.9] 38.2] 282 | 100 | Hori 16.0] 7.8
360. 005 39.2| QP 172, -19.1 37.3 97 100 | Hori 46.0 8.7
386. 490 3.7 Qp 8.1 -10.2] 33.6] 147|100 | Vert 16.0]  12.4
440. 007 39.6| ap 187 -19.4 38.9 297 100 | Hori 6.0 7.1
| | | | |
| | | | |
| | | | |
| | | | |
| | | | |
CHART:WITH FACTOR  ANT TYPE : -30MHz LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

Except for the data below :
CALCULATION :

adequate margin data below the limits.
READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - AMP.GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 1GHz)

DATA OF SPURIOUS EMISSIONS(1GHz to 10GHz)

UL Apex Co., Ltd.

Head Office EMC Lab. No.2 Semi Anechoic Chambe

Company : Nikon Corporation REPORT NO : 25LE0299-HO
Equipment : W-LAN Module REGULATION : Fee Partl5 Subpart C 15.247(d)
Model : UJ-087 TEST DISTANCE : 3m
Sample No. 1 0060570017E DATE : 08/08/2005
Power :DC3.3V TEMPERATURE : 25deg.C
Mode : 11b 11Mbps, Tx 2412MHz HUMIDITY 1 59%
Remarks : Hor X, Ver Z-axis ENGINEER : Yutaka Yoshida
PK DETECT (RBW: 1MHz, VBW: IMHz)
No.| FREQ S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | orATT [ HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1425.4 57.1 56.3 24.1 36.7 29 0.0 474 46.6 74.0 26.6 27.4
2 2390.0 53.7 51.0 30.5 36.4 3.7 0.0 51.5 48.8 74.0 22.5 25.2
3 4824.0 48.2 49.2 353 36.0 53 1.0 53.8 54.8 74.0 20.2 19.2
4 7236.0 50.3 50.0 37.7 36.0 6.6 0.4 59.0 58.7 74.0 15.0 15.3
5 9648.0 48.8 48.4 36.9 36.4 8.0 0.2 57.5 57.1 74.0 16.5 16.9
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. | FREQ S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1425.4 49.4 48.0 24.1 36.7 2.9 0.0 39.7 38.3 54.0 14.3 15.7
2 2390.0 40.1 37.5 30.5 36.4 3.7 0.0 37.9 353 54.0 16.1 18.7
3 4824.0 37.3 36.2 353 36.0 5.3 1.0 42.9 41.8 54.0 11.1 12.2
4 7236.0 37.4 37.5 37.7 36.0 6.6 0.4 46.1 46.2 54.0 7.9 7.8
5 9648.0 36.4 36.5 36.9 36.4 8.0 0.2 45.1 45.2 54.0 8.9 8.8
20dBc(Fundamental 2412MHz) (RBW: 100kHz, VBW: 300kHz)
No. [ FREQ S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR ‘ VER | Factor | GAIN | LOSS Filter HOR ‘ VER 20dBc HOR VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2412.0 101.6 97.7 30.5 36.4 3.7 0.0 99.4 95.5 - - -
2 2400.0 50.7 47.3 30.5 36.4 3.7 0.0 48.5 45.1 |Funda-20dB| 30.9 30.4

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 10GHz)

DATA OF RADIATED EMISSION TEST

Head Office EMC Lab. No.2 Semi Anechoic Chamber

Ltd.
Applicant : Nikon Corporation Report No.
Kind of EUT © W-LAN Module Power
Mode! No. : UJ087 Temp. /Humi.
Serial No. : 0060570017E Operator

Mode / Remarks :
LIMIT : FGC15C §15.247(d) 3m, belowlGHz:QP, abovelGHz:PK

Date :
. 25LE0299-HO
© DG 3.3V
. 25deg.C / 59%
: Yutaka Yoshida

2005/08/09 00:17:53

Tx 11b 11Mbps ch1 (Worst Data; Hor:X-axis, Ver:Z-Axis)

Except for the
CALCULATION

he limits.
READING ¥ ANT FACTOR ; LOSS (CABLE+ATTEN ) — AWP.GAIN

FGCTSC §15.247(d) 3m. below 16Hz:GP, above 18Hz:AV 7 florizontal
©  Horizontal
0 [dBuV/m] << AV/PEAK DATA >> X Vertical
100
90
80
70
&
60
¥ ! ‘
50 ? ¥
40 7
30
20
10
106G 186G
Frequency [Hz]
) Antenna | Lossk ) . )
Frequency | Reading [ . factor | Gain Level | Angle | Height| Limit | Margin Comment
Mz [dBuv] [dB/m] dB] | [dBuV/m] | [Degl| [cm] dBuV/n] dB]
12060. 000 50.3[ PK 41.6 -36. 1 55.8 0 100[ Vert 74.0. ] 18.2
12060. 000 49.4 PK 41.6 ~36. 1 54.9 0 100[ Hori 74.0 19.1
12060.000 | 36.8| AV 41. 6| -36.1] 42.3 0 100 Vert seol 17
12060. 000 36.8( AV 41. ~36. 1 42.3 0 100[ Hori 54.0 1.7
14472000 | 54| bk 41. 9| -34.4] 58.9 0 100 Vert ol 151
14472. 000 52.4| PK 41.9 -34.4 59.9 0 100[ Hori 740 14.1
14472000 | 39.2| av ato| a1 46.7 0 100 Vert sio|l 73
14472. 000 39.1 AV 41.9 -34.4 46. 6 0 100[ Hori 54.0 7.4
16884.000 | 52| Pk 152 337 62.7 0 100 Vert ol 113
16884. 000 50.8| PK 45.2 -33.7 62.3 0 100[ Hori 4.0, 117
16884.000 | 33.6] AV 152 337 50. 1 0 100 Vert seo|l 39
16884. 000 | 38.5[ AV 45.z| -33.7 50.0 0 100 Hori 51.o| 4.0
CHART:WITH FACTOR ANT TYPE —SOMHZ LOOP 30 300MHZ BICONICAL SOOMHz 1000MHz LOGPERIODIC, 1000MHz- HORN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 18GHz)

Applicant
Kind of EUT
Mode | No.
Serial No.

Mode / Remarks :

DATA OF RADIATED E
UL Apex Co.,

: Nikon Corporation
© W-LAN Module

: UJ-087
: 0060570017E
Tx 11b 11Mbps ch1 (Worst Data; Hor:X-axis, Ver:Z-Axis)

MISSION TEST

Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/08/09 01:41:09

Report No. : 25LE0299-HO
Power : DG 3.3V

Temp. /Humi. : 25deg. C / 59%
Operator . Yutaka Yoshida

LIMIT : FCGC15C §15.247(d) 3m, belowl1GHz:QP, abovelGHz:PK

FCCI5C §15.247(d) 3m, below 1GHz:GP, above 1GHz:AV — Horizontal
— Vertical
O Horizontal
B/ << AV/PEAK DATA >> X yorgiont
100
90
80
70
60
% kil
50 ¥ T i
40 7 ¥
30
20
10
0
18G 206G
26.5G Frequency [Hz]
Fr Read Antenna Lo Angle | Height L Vargi
requency eading Factor. Gain ngle elgh Polar imit argin Comment
[MHz1 [dBuV] [dB/m] [dB] [Deg] [em] [dBuV/m] [dB]
19296. 000 45.8 40.2 -36. 1 0 100| Vert 74.0 24.1
19296. 000 45.7 40.2 -36.1 0 100| Hori 74.0 24.2
19296. 000 33.9 40.2 -36.1 0 100| Vert 54.0 [ 16.0
19296. 000 33.9 40.2 -36. 1 0 100 Hori 54.0 16.0
21708. 000 47.9 39.8 -36.2 0 100| Vert 74.0 [ 22.5
21708. 000 47.3 39.8 -36.2 0 100 Hori 74.0 23.1
21708. 000 36.1 39.8 -36.2 0 100| Vert 54.0 [ 14.3
21708. 000 36.0 39.8 -36.2 0 100 Hori 54.0 14. 4
24120. 000 49. 4 40. 4 -36.8 0 100| Vert 74.0 [ 21.0
24120. 000 49.5 40. 4 -36.8 0 100 Hori 74.0 20.9
24120. 000 37.6 40. 4 -36.8 0 100| Vert 54.0 [ 12.8
24120. 000 37.6 40. 4 -36.8 0 100 Hori 54.0 [ 12.8

CHART:WITH FACTOR

ANT TYPE : -30MHz  LOOP, 30-300MHz BICONICAL, 300MHz—-1000MHz LOGPERIODIC, 1000MHz- HORN
Except for the data below : i

adequate margin data below the |imits.
CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — AMP. GAIN

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 1GHz)

DATA OF SPURIOUS EMISSIONS(1GHz to 10GHz)

UL Apex Co., Ltd.
Head Office EMC Lab. No.2 Semi Anechoic Chambe

Company : Nikon Corporation REPORT NO : 25LE0299-HO

Equipment : W-LAN Module REGULATION : Fee Partl5 Subpart C 15.247(d)

Model : UJ-087 TEST DISTANCE : 3m

Sample No. 1 0060570017E DATE : 08/08/2005

Power :DC3.3V TEMPERATURE : 25deg.C

Mode : 11b 11Mbps, Tx 2437MHz HUMIDITY :59%

Remarks : Hor X, Ver Z-axis ENGINEER : Yutaka Yoshida

PKDETECT (RBW: 1MHz, VBW: 1MHz)

No. | FREQ S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | orATT [ HOR | VER PK HOR [ VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss

1 1425.4 57.1 56.4 24.1 36.7 2.9 0.0 47.4 46.7 74.0 26.6 27.3
2 4874.0 47.8 48.7 35.6 36.0 53 1.0 53.7 54.6 74.0 20.3 19.4
3 7311.0 50.2 50.0 379 36.0 6.6 0.5 59.2 59.0 74.0 14.8 15.0
4 9748.0 48.4 48.4 36.8 36.4 8.1 0.2 57.1 57.1 74.0 16.9 16.9

AV DETECT (RBW: 1MHz, VBW: 10Hz)

No.| FREQ S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss

1 1425.4 49.5 48.0 24.1 36.7 29 0.0 39.8 383 54.0 14.2 15.7
2 4874.0 35.7 35.7 35.6 36.0 53 1.0 41.6 41.6 54.0 124 12.4
3 7311.0 37.6 37.6 37.9 36.0 6.6 0.5 46.6 46.6 54.0 7.4 7.4
4 9748.0 36.4 36.4 36.8 36.4 8.1 0.2 45.1 45.1 54.0 8.9 8.9

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 10GHz)

Applicant
Kind of EUT
Mode | No.
Serial No.

Mode / Remarks :

Head Office EMC Lab. No.2 Semi Anechoic Chamber

DATA OF RAD'MEPCO_EMI SION TEST

Ltd.
: Nikon Corporation Report No.
© W-LAN Module Power
: UJ-087 Temp. /Humi.
1 0060570017E Operator

LIMIT : FCGC15C §15.247(d) 3m, belowl1GHz:QP, abovelGHz:PK

Date : 2005/08/09 00:41:07

: 25LE0299-HO

© DC 3.3V

: 25deg. C / 59%
. Yutaka Yoshida

Tx 11b 11Mbps ch6 (Worst Data; Hor:X-axis, Ver:Z-Axis)

FCCI5C §15.247(d) 3m, below 1GHz:GP, above 1GHz:AV — Horizontal
— Vertical
O Horizontal
B/ << AV/PEAK DATA >> X yorgiont
100
90
80
70
#
60 i
¥ T
50 % T
40 ?
30
20
10
0
106G 18G
Frequency [Hz]
Fr Read dntenna i Lossb oy ) pngle | Height L Vargi
requency eading DET Factor. Gain eve ngle elgh Polar imit argin Comment
[MHz1 [dBuV] [dB/m] [dB] [dBuV/m] [Deg] [em] [dBuV/m] [dB]
12185. 000 51.3 PK 41.6 -36.0 56.9 0 100| Vert 74.0 17.1
12185. 000 49. 6 PK 41.6 -36.0 55.2 0 100| Hori 74.0 18.8
12185. 000 37.3 AV 41.6 -36.0 42.9 0 100| Vert 54.0 11.1
12185. 000 37.3 AV 41.6 -36.0 42.9 0 100 Hori 54.0 11.1
14622. 000 52.6 PK 42.1 -34.8 59.9 0 100| Vert 74.0 14.1
14622. 000 51.3 PK 42.1 -34.8 58.6 0 100 Hori 74.0 15. 4
14622. 000 39.0 AV 42.1 -34.8 46.3 0 100| Vert 54.0 7.7
14622. 000 39.1 AV 42.1 -34.8 46. 4 0 100 Hori 54.0 7.6
17059. 000 51.6 PK 45.3 -33.6 63.3 0 100| Vert 74.0 10.7
17059. 000 51.5 PK 45.3 -33.6 63.2 0 100 Hori 74.0 10.8
17059. 000 39.3 AV 45.3 -33.6 51.0 0 100| Vert 54.0 3.0
17059. 000 39.4 AV 45.3 -33.6 51.1 0 100 Hori 54.0 2.9

CHART:WITH FACTOR
Except for the data below :

CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - AMP.GAIN

ANT TYPE : -30MHz  LOOP, 30-300MHz BICONICAL, 300MHz—-1000MHz LOGPERIODIC, 1000MHz~ HORN
adequate margin data below the |imits.

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 18GHz)

Applicant
Kind of EUT
Model No.
Serial No.

Mode / Remarks :

DATA OF RADIATED EMISSION TEST

Co., Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/08/09 01:51:06

: Nikon Corporation
© W-LAN Module
1 UJ-087

: U
: 0060570017E
Tx 11b 11Mbps ch6 (Worst Data; Hor:X-axis,

Apex

Report No.

Power

Temp. /Humi.
Operator

: 25LE0299 HO

: 25deg ¢/ 5o
: Yutaka Yoshida

Ver :Z-Axis)

LIMIT : FGC15C §15.247(d) 3m, belowlGHz:QP, abovelGHz:PK o .
FCC15C §15 247(d) 3m, below 16Hz:QP, above 1GHz:AV - Ug;{{ggt‘a'
o LBut/m) << AV/PEAK DATA »> o Morizontal
100
90
80
70
60
50 % f +
40 i F T
30
20
10
0
186G 206
26.5G Frequency [Hz]
Frequency | Reading | . A}':;"‘: L((:;lf‘ Level | Angle | Height| , Linit | Margin Comment
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] [Deg] [em] [dBuV/m] [dB]
19496. 000 46.2 PK 40.3 36. 50.2 0 100 Hori 74.0 23.8
19496. 000 46.9 PK 40.3 50.9 0 100[ Vert 74.0 23.1
19496. 000 34.1 AV 40.3 38.1 0 100[ Hori 54.0 l 15.9
19496. 000 34.1 AV 40.3 38.1 0 100[ Vert 54.0 15.9
21933. 000 48.1 PK 39.8 52.3 0 100 Hori 74.0 \ 21.7
47.8 PK 39.8 52.0 0 100[ Vert 74.0 22.0
36.5 AV 39.8 40.7 0 100[ Hori 54.0 l 13.3
36.5 AV 39.8 40.7 0 100[ Vert 54.0 13.3
X 50. 1 PK 40.4 53.8 0 100| Hori 74.0 \ 20.2
24370. 000 50.8 PK 40.4 54.5 0 100[ Vert 74.0 19.5
24370. 000 37.7 AV 40.4 41.4 0 100[ Hori 54.0 \ 12.6
24370. 000 37.6 AV 40.4 41.3 0 100[ Vert 54.0 \ 12.7
|
|
|
|
CHART:WITH FAGTOR _ ANT TYPE : —30MHz LOOP 30 SOOMHz BICONICAL 300MHz~1000MHz LOGPERIODIC, 1000MHz~ HORN

Except for the
CALCULATION :

data below : adeq a_below
READING + ANT FACTOR + LOSS (CABLE+ATTEN ) -

e limit

S.
AMP. GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone

: +81 596 24 8116

Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 1GHz)

DATA OF SPURIOUS EMISSIONS(1GHz to 10GHz)

UL Apex Co., Ltd.
Head Office EMC Lab. No.2 Semi Anechoic Chambe

Company : Nikon Corporation REPORT NO 1 25LE0299-HO

Equipment : W-LAN Module REGULATION : Fec Partl5 Subpart C 15.247(d)

Model : UJ-087 TEST DISTANCE : 3m

Sample No. 1 0060570017E DATE : 08/08/2005

Power :DC3.3V TEMPERATURE : 25deg.C

Mode : 11b 11Mbps, Tx 2462MHz HUMIDITY :59%

Remarks : Hor X, Ver Z-axis ENGINEER : Yutaka Yoshida

PKDETECT (RBW: 1MHz, VBW: 1MHz)

No. | FREQ S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | orATT [ HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss

1 1226.9 57.2 54.9 23.4 36.8 2.7 0.0 46.5 44.2 74.0 27.5 29.8
2 2483.5 54.5 52.3 30.5 36.4 3.7 0.0 52.3 50.1 74.0 21.7 23.9
3 4924.0 47.6 47.8 359 359 53 1.0 53.9 54.1 74.0 20.1 19.9
4 7386.0 49.6 49.1 38.0 36.0 6.7 0.6 58.9 58.4 74.0 15.1 15.6
5 9848.0 49.4 48.9 36.7 36.4 8.1 0.3 58.1 57.6 74.0 15.9 16.4

AV DETECT (RBW: IMHz, VBW: 10Hz)

No. [ FREQ S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR [ VER | Factor | GAIN | LOSS | Filter HOR [ VER AV HOR [ VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss

1 1226.9 46.9 46.5 23.4 36.8 2.7 0.0 36.2 35.8 54.0 17.8 18.2
2 2483.5 41.0 39.0 30.5 36.4 3.7 0.0 38.8 36.8 54.0 15.2 17.2
3 4924.0 353 35.6 359 35.9 53 1.0 41.6 41.9 54.0 12.4 12.1
4 7386.0 374 374 38.0 36.0 6.7 0.6 46.7 46.7 54.0 7.3 7.3
5 9848.0 36.1 36.1 36.7 36.4 8.1 0.3 44.8 44.8 54.0 9.2 9.2

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 10GHz)

Applicant
Kind of EUT
Mode | No.
Serial No.

DATA OF RADIATED E
UL Apex Co.,

: Nikon Corporation
© W-LAN Module

: UJ-087

: 0060570017E
Mode / Remarks :
LIMIT : FCC15C §15.247(d) 3m, belowl1GHz:QP, abovelGHz:PK

Ltd.

Repor
Power

Temp. /Humi.

MISSION TEST

Head Office EMC Lab. No.2 Semi Anechoic Chamber

t No.

Operator

Date :
: 25LE0299-HO
© DC 3.3V

© 25deg. C_/ 50%
. Yutaka Yoshida

Tx 11b 11Mbps ch11 (Worst Data; Hor:X-axis, Ver:Z-Axis)

2005/08/09 00:51:48

FCCI5C §15.247(d) 3m, below 1GHz:GP, above 1GHz:AV — Horizontal
— Vertical
O Horizontal
B/ << AV/PEAK DATA >> X yorgiont
100
90
80
70
60 il %
%
o
50 ? |
4 7
30
20
10
0
106G 18G
Frequency [Hz]
Fr Read Autenna Level | Angle | Height L Vargi
requency eading DET Factor. eve ngle elgh Polar imit argin Comment
[MHz1 [dBuV] [dB/m] [dBuV/m] [Deg] [em] [dBuV/m] [dB]
12310. 000 49. 6 PK 41.7 55.4 0 100 Hori 74.0 18.6
12310. 000 48.7 PK 41.7 54.5 0 100| Vert 74.0 19.5
12310. 000 36.9 AV 41.7 42.7 0 100| Hori 54.0 11.4
12310. 000 36.8 AV 41.7 42.6 0 100| Vert 54.0 11. 4
14772. 000 52.3 PK 42.4 59.5 0 100| Hori 74.0 14.5
14772. 000 52.5 PK 42.4 59.7 0 100| Vert 74.0 14.3
14772. 000 39.0 AV 42.4 46.2 0 100| Hori 54.0 7.8
14772. 000 39.1 AV 42.4 46.3 0 100| Vert 54.0 7.7
17234. 000 52.9 PK 44.9 64.3 0 100| Hori 74.0 9.7
17234. 000 52.7 PK 44.9 64.1 0 100| Vert 74.0 9.9
17234. 000 40.1 AV 44.9 51.5 0 100| Hori 54.0 2.5
17234. 000 40.1 AV 44.9 51.5 0 100| Vert 54.0 2.5

CHART:WITH FACTOR

Except for the data below :

ANT TYPE : -30MHz  LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

adequate margin data below the |imits.

CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - AMP.GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 18GHz)

Applicant
Kind of EUT
Mode | No.
Serial No.

Mode / Remarks :

DATA OF RADIATED EMISSION TEST

Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/08/09 02:02:24

: Nikon Corporation Report No. : 25LE0299-HO

© W-LAN Module Power :DC 3.3V

: UJ-087 Temp. /Humi. : 25deg. C / 59%
: 0060570017E Operator . Yutaka Yoshida

Tx 11b 11Mbps ch11 (Worst Data; Hor:X-axis, Ver:Z-Axis)

LIMIT @ FCC15C §15.247(d) 3m, below1GHz:QP, abovelGHz:PK — Hori |
FCC15C §15.247(d) 3m, below 1GHz:QP, above 1GHz:AV or izonta
— Vertical
O Horizontal
0 [dBuV/m] << AV/PEAK DATA >> = Vertical
100
90
80
70
60
50 2 T +
4 7 i 2
30
20
10
0
186G 206G
26. 56 Frequency [Hz]
. Antenna | Lossk § ) . .
Frequency | Reading | .o Factor | Gain Level | Angle | Height| | Limit | Margin Comment
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] | [Degl| [cm] [dBuV/m] [dB]
19696. 000 47.7 | PK 10.3 36. ¢ 51.5 0 100[  Hori 74.0 | 226
19696. 00C 46.0 | PK 40.3 -36.5 49.8 0 100[ Vert 740 24.2
19696. 000 34.1 | AV 40.3 36.5 37.9 0 100[  Hori 54.0 | 16.1
19696. 00( 34.2 AV 40.3 5 38.0 0 100] Vert 54.0 16.0
22158. 000 48.5 | PK 39.8 5 52.8 0 100[  Hori 74.0 | 21.2
22158. 00( 49.5 | PK 39.8 X 53.8 0 100[ Vert 740 20.3
22158. 000 36.3 | AV 39.8 40.6 0 100[  Hori 54.0 | 13.4
22158. 00 36.3 | AV 39.8 40.6 0 100[ Vert 54.0  13.4
24620. 000 50.0 | PK 40.5 54.2 0 100[  Hori 74.0 | 19.8
24620. 00 50.5 [ PK 40.5 54.7 0 100[ Vert 740 19.3
24620. 000 38.0 AV 40.5 42.2 0 100| Hori 54.0 11.8
24620. 00 38.1 AV 0.5 42.3 0

I
\
l
\
l
100[ Vert 54.0 11.7
I
l
I
l
l

CHART:WITH FACTOR  ANT TYPE : 730MHz LOOP 30 SOOMHZ BICONICAL 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

Except for the
CALCULATION :

data below : adeq a below the limits.
READING + ANT FACTOR + LOSS (CABLE+ATTEN ) — AMP. GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8116

Facsimile : +81 596 24 8124
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 1GHz)

DATA OF SPURIOUS EMISSIONS(1GHz to 10GHz)

UL Apex Co., Ltd.

Head Office EMC Lab. No.2 Semi Anechoic Chambe

Company : Nikon Corporation REPORT NO 1 25LE0299-HO
Equipment : W-LAN Module REGULATION : Fec Partl5 Subpart C 15.247(d)
Model : UJ-087 TEST DISTANCE : 3m
Sample No. 1 0060570017E DATE : 08/08/2005
Power :DC3.3V TEMPERATURE : 25deg.C
Mode : 11g 54Mbps, Tx 2412MHz HUMIDITY 159%
Remarks : Hor X, Ver Z-axis ENGINEER : Yutaka Yoshida
PK DETECT (RBW: 1MHz, VBW: IMHz)
No.| FREQ S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | orATT [ HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1179.7 54.4 55.2 23.2 36.8 2.7 0.0 43.5 443 74.0 30.5 29.7
2 2390.0 60.0 58.5 30.5 36.4 3.7 0.0 57.8 56.3 74.0 16.2 17.7
3 4824.0 48.9 48.8 353 36.0 53 1.0 54.5 54.4 74.0 19.5 19.6
4 7236.0 50.9 51.9 37.7 36.0 6.6 0.4 59.6 60.6 74.0 14.4 134
5 9648.0 49.8 49.4 36.9 36.4 8.0 0.2 58.5 58.1 74.0 15.5 15.9
AV DETECT (RBW: IMHz, VBW: 10Hz)
No. | FREQ S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 1179.7 46.3 47.6 23.2 36.8 2.7 0.0 354 36.7 54.0 18.6 17.3
2 2390.0 45.6 43.6 30.5 36.4 3.7 0.0 434 414 54.0 10.6 12.6
3 4824.0 354 35.4 353 36.0 5.3 1.0 41.0 41.0 54.0 13.0 13.0
4 7236.0 37.3 37.2 37.7 36.0 6.6 0.4 46.0 45.9 54.0 8.0 8.1
5 9648.0 36.0 36.7 36.9 36.4 8.0 0.2 44.7 45.4 54.0 9.3 8.6
20dBc(Fundamental 2412MHz) (RBW: 100kHz, VBW: 300kHz)
No. [ FREQ S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR ‘ VER | Factor | GAIN | LOSS Filter HOR ‘ VER 20dBc HOR VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m]| [dB] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss
1 2412.0 97.9 95.3 30.5 36.4 3.7 0.0 95.7 93.1 - - -
2 2400.0 63.7 61.9 30.5 36.4 3.7 0.0 61.5 59.7 |Funda-20dB| 14.2 13.4

*Except for the above table : All other spurious emissions were less than 20dB for the limit.
*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.

*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 10GHz)

Applicant
Kind of EUT
Mode | No.
Serial No.

Mode / Remarks :

DATA OF RADIATED E
UL Apex Co.,

: Nikon Corporation
© W-LAN Module

: UJ-087
: 0060570017E

Ltd.

Repor
Power

Temp. /Humi.

MISSION TEST

Head Office EMC Lab. No.2 Semi Anechoic Chamber

t No.

Operator

LIMIT : FCGC15C §15.247(d) 3m, belowl1GHz:QP, abovelGHz:PK

Date : 2005/08/09 01:08:47

: 25LE0299-HO

© DC 3.3V

: 25deg. C / 59%
. Yutaka Yoshida

Tx 11g 54Mbps ch1 (Worst Data; Hor:X-axis, Ver:Z-Axis)

FCCI5C §15.247(d) 3m, below 1GHz:GP, above 1GHz:AV — Horizontal
— Vertical
O Horizontal
B/ << AV/PEAK DATA >> X yorgiont
100
90
80
70
60 : 7 &
50 QE F
20 2
30
20
10
0
106G 18G
Frequency [Hz]
Fr Read Autenna Lo Level | Angle | Height L Vargi
requency eading DET Factor. Gain eve ngle elgh Polar imit argin Comment
[MHz1 [dBuV] [dB/m] [dB] [dBuV/m] [Deg] [em] [dBuV/m] [dB]
12060. 000 50.3 PK 41.6 -36. 1 55.8 0 100 Hori 74.0 18.2
12060. 00C 50.3 PK 41.6 -36.1 55.8 0 100| Vert 74.0 18.2
12060. 000 37.0 AV 41.6 -36.1 42.5 0 100| Hori 54.0 11.5
12060. 00C 36.9 AV 41.6 -36. 1 42.4 0 100| Vert 54.0 11.6
14472. 000 51.4 PK 41.9 -34.4 58.9 0 100| Hori 74.0 15.1
14472. 00C 51.5 PK 41.9 -34.4 59.0 0 100| Vert 74.0 15.0
14472. 000 39.3 AV 41.9 -34.4 46.8 0 100| Hori 54.0 7.2
14472. 00C 39.4 AV 41.9 -34.4 46.9 0 100| Vert 54.0 7.1
16884. 000 51.5 PK 45.2 -33.7 63.0 0 100| Hori 74.0 11.0
16884. 00C 50.6 PK 45.2 -33.7 62.1 0 100| Vert 74.0 11.9
16884. 000 38.8 AV 45.2 -33.7 50.3 0 100| Hori 54.0 3.7
16884. 00C 38.7 AV 45.2 -33.7 50.2 0 100| Vert 54.0 3.8

CHART:WITH FACTOR

Except for the data below :

ANT TYPE : -30MHz  LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

adequate margin data below the |imits.

CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - AMP.GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 18GHz)

Applicant

Kind of EUT

Mode | No.
Serial No.

Mode / Remarks :

DATA OF RADIATED EMISSION TEST

Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/08/09 01:41:09

: Nikon Corporation
© W-LAN Module
: UJ-087

: 0060570017E

Ltd.

Report No.

Power
Temp. /Humi.

Operator

LIMIT : FCC15C §15.247(d) 3m, belowl1GHz:QP, abovelGHz:PK

: 25LE0299-HO

: DC 3.3V

: 25deg. C / 59%
: Yutaka Yoshida

Tx 11g 54Mbps ch1 (Worst Data; Hor:X-axis, Ver:Z-Axis)

FCC15C §15.247(d) 3m, below 1GHz:QP, above 1GHz:AV — Ugﬂ{ggt‘a'
O Horizontal
o OB/ < AV/PEAK DATA > 2 forizont
100
90
80
70
60
% i f T
40 ? ? i
30
20
10
0
18G 20G
26. 56 Frequency [Hz]
: Rendi Mtema | Losst | v ] i it | ared
requency | Reading | . T T eve Angle | Height| | Jimit argin Coment
[MHz] [dBuV] [dB/m] [dB] [dBuV/m] | [Degl| [cm] [dBuV/m] [dB]
19296.000 | 45.7 | PK 10.2 | -36.1 19.8 o 100 vert 74.0 | 24.2
19296.00  45.8 | PK 0.2 -36.1 19.9 o 100 Hori 740 241
19296.000 | 33.8 | AV 10.2 | -36.1 ] 37.9 0 100] Vert 54.0 | 16.1
19296. 00( 33.9 AV 40.2 -36. 1 38.0 0 100[ Hori 54.0 16.0
21708.000 | 47.8 | PK 39.8 | -36.2] 514 o 100 vert 4.0 | 22.6
21708000 47.3 | PK 39.8  -36.2 50.9 of 100 Hori 740 23.1
21708.000 | 36.1 | AV 39.8 | -36.2 | 39.7 o 100 Vert 54.0 | 14.3
21708000 36.1 | AV 39.8  -36.2 39.7 o| 100 Hori 540 14.3
24120.000 | 49.5 | PK 10.4 ] -36.8 | 53.1 o 100 vert 74.0 | 20,9
24120000 49.5 | PK 0.4 -36.8 53.1 of 100 Hori 740 20.9
24120. 000 | : AV 0.4 ] 68| 4L of 100 Vert 54.0 | 12,9
24120.000  37.6 | AV 0.4 -36.8 41.2 of 100 Hori 5.0 12.8
| | | |
| | | |
| | | |
| | | |
| | | |
CHART:WITH FACTOR  ANT TYPE *30MHZ LOOP 30 300MHZ B|CON|CAL 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

Except for the
CALCULATION :

data below : adeq a below the limits.
READING + ANT FACTOR + LOSS (CABLE+ATTEN ) — AMP. GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 1GHz)

DATA OF SPURIOUS EMISSIONS(1GHz to 10GHz)

UL Apex Co., Ltd.
Head Office EMC Lab. No.2 Semi Anechoic Chambe

Company : Nikon Corporation REPORT NO : 25LE0299-HO

Equipment : W-LAN Module REGULATION : Fee Partl5 Subpart C 15.247(d)

Model : UJ-087 TEST DISTANCE : 3m

Sample No. 1 0060570017E DATE : 08/08/2005

Power :DC3.3V TEMPERATURE : 25deg.C

Mode : 11g 54Mbps, Tx 2437MHz HUMIDITY :59%

Remarks : Hor X, Ver Z-axis ENGINEER : Yutaka Yoshida

PKDETECT (RBW: IMHz, VBW: IMHz)

No.| FREQ S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | orATT [ HOR | VER PK HOR [ VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss

1 1179.7 56.5 56.6 23.2 36.8 2.7 0.0 45.6 45.7 74.0 28.4 28.3
2 4874.0 49.1 49.6 35.6 36.0 5.3 1.0 55.0 55.5 74.0 19.0 18.5
3 7311.0 50.0 49.9 379 36.0 6.6 0.5 59.0 58.9 74.0 15.0 15.1
4 9748.0 48.5 48.3 36.8 36.4 8.1 0.2 57.2 57.0 74.0 16.8 17.0

AV DETECT (RBW: IMHz, VBW: 10Hz)

No.| FREQ S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | Filter HOR | VER AV HOR | VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss

1 1179.7 49.6 49.7 23.2 36.8 2.7 0.0 38.7 38.8 54.0 15.3 15.2
2 4874.0 37.3 35.3 35.6 36.0 5.3 1.0 43.2 41.2 54.0 10.8 12.8
3 7311.0 37.3 37.3 37.9 36.0 6.6 0.5 46.3 46.3 54.0 7.7 7.7
4 9748.0 36.1 36.1 36.8 36.4 8.1 0.2 44.8 44.8 54.0 9.2 9.2

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.

Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8116
: +81 596 24 8124

Telephone
Facsimile

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 10GHz)

Applicant
Kind of EUT
Mode | No.
Serial No.

Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber

DATA OF RAD'MEPCO_EMI SION TEST

: Nikon Corporation
© W-LAN Module

: UJ-087
: 0060570017E

Mode / Remarks :

Date : 2005/08/09 01:16:23

Report No. : 25LE0299-HO
Power : DG 3.3V

Temp. /Humi. : 25deg. C / 59%
Operator . Yutaka Yoshida

Tx 11g 54Mbps ch6 (Worst Data; Hor:X-axis, Ver:Z-Axis)

LIMIT @ FCC15C §15.247(d) 3m, below1GHz:QP, abovelGHz:PK o .
FCC15C §15.247(d) 3m, below 1GHz:QP, above 1GHz:AV Hor izontal

— Vertical
O Horizontal
0 [dBuV/m] << AV/PEAK DATA >> X Vertical
100
90
80
70
60 ?
5 T
b7l
50 ? i
40 ¥
30
20
10
0
106G 186G
Frequency [Hz]
Fr Read Autenna Lo Level | Angle | Height L Margi
requency eading DET Factor. Gain eve ngle elgh Polar imit argin Comment
[MHz] [dBuV1 [dB/n] [dB] | [dBuV/ml | [Degl| [cml [dBuV/m] | [dBl
12185. 000 50.6 [ PK 41.6 | -36.0 56. 2 0 100 Vert 74.0 | 17.9
12185. 00C 50.0 [ PK 4.6 -36.0 55.6 0 100 Hori 740 18.4
12185. 000 37.3 [ av 41.6 | -36.0 42.9 0 100 Vert 54.0 | 111
12185. 00 37.3 [ AV 4.6 -36.0 42.9 0 100 Hori 54.0 111
14622. 000 519 [ PK 42.1 -34.8 59.2 0 100 Vert 74.0 | 14.8
14622. 00 519 [ PK 42,1 -34.8 59.2 0 100 Hori 74.0  14.9
14622. 000 39.1 [ AV 42.1 -34.8 46.4 0 100 Vert 54.0 7.6
14622. 00 39.0 [ AV 42,1 -34.8 46.3 0 100 Hori 54.0 7.7
17059. 000 52.9 [ PK 45.3 | -33.6 64.6 0 100 Vert 74.0 9.4
17059. 00 52.6 | PK 45.3  -33.6 64.3 0 100 Hori 74.0 9.7
17059. 000 39.5 [ AV 45.3 | -33.6 51.2 0 100 Vert 54.0 2.8
17059. 00 39.5 [ AV 45.3  -33.6 51.2 0 100 Hori 54.0 2.8

CHART:WITH FACTOR

Except for the data below :

ANT TYPE : -30MHz  LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

adequate margin data below the |imits.

CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - AMP.GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)



Test report No. : 25LE0299-HO-1b

Page 1 47 of 65

Issued date : September 15, 2005
Revised date : October 27, 2005
Revised date : November 9, 2005
FCCID : CGJ2142EB

Radiated Spurious Emission(DSSS and other forms of modulation) (above 18GHz)

Applicant
Kind of EUT
Mode | No.
Serial No.

DATA OF RAD'MEPCO_EMI SION TEST

: Nikon Corporation
© W-LAN Module

: UJ-087

: 0060570017E
Mode / Remarks :
LIMIT : FCC15C §15.247(d) 3m, belowl1GHz:QP, abovelGHz:PK

Ltd. Head Office EMC Lab. No.2 Semi Anechoic Chamber
Date : 2005/08/09 01:51:06

Report No. : 25LE0299-HO
Power : DG 3.3V

Temp. /Humi. : 25deg. C / 59%
Operator . Yutaka Yoshida

Tx 11g 54Mbps ch6 (Worst Data; Hor:X-axis, Ver:Z-Axis)

FCCI5C §15.247(d) 3m, below 1GHz:GP, above 1GHz:AV — Horizontal
— Vertical
O Horizontal
B/ << AV/PEAK DATA >> X yorgiont
100
90
80
70
60
R hid
50 i i T
7]
40 % % T
30
20
10
0
18G 206G 26.5G
Frequency [Hz]
Fr Read Antenna Lo Level | Angle | Height L Vargi
requency eading DET Factor. Gain eve ngle elgh Polar imit argin Comment
Mz [dBuv] [dB/m] [dB] | [dBuV/ml | [Degl| [en [dBuV/ml | [dB]
19496. 000 46.1 | PK 40.3 | -36.3 50. 1 o 100[ Hori 7.0 239
19496. 00C 46.3 | PK 40.3  -36.3 50.3 o 100 vert 4.0 23.7
19496. 000 34.2 | AV 10.3 | -36.3 38.2 o 100[ Hori 54.0 | 15.8
19496. 00C 34.2 | AV 0.3 -36.3 38.2 o 100 vert 54.0  15.8
21933. 000 48.2 | PK 39.8 | -35.6 52. 4 o 100[ Hori .0 | 216
21933. 00C 47.8 | PK 39.8  -35.6 52.0 o  100[ Vert 74.0 22,0
21933. 000 36.4 | AV 39.8 | -35.6 40.6 o 100[ Hori 54.0 | 13.4
21933. 00C 36.5 | AV 39.8  -35.6 0.7 o| 100 vert 540 13.3
24370. 000 50.1 | PK 40.4 | -36.7 53.8 o 100[ Hori 74.0 | 202
24370. 00C 50.5 | PK 40.4  -36.7 54.2 o  100[ Vert 74.0  19.8
24370. 000 37.6 | AV 10.4 | -36.7 41.3 o 100[ Hori 54.0 | 12,7
24370. 00C 37.6 | AV 0.4 -36.7 4.3 o| 100 vert 540 12.7

|

CHART:WITH FACTOR

Except for the data below :

ANT TYPE : -30MHz  LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz- HORN

adequate margin data below the |imits.

CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - AMP.GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 1GHz)

DATA OF SPURIOUS EMISSIONS(1GHz to 10GHz)

UL Apex Co., Ltd.
Head Office EMC Lab. No.2 Semi Anechoic Chambe

Company : Nikon Corporation REPORT NO 1 25LE0299-HO

Equipment : W-LAN Module REGULATION : Fec Partl5 Subpart C 15.247(d)

Model : UJ-087 TEST DISTANCE : 3m

Sample No. 1 0060570017E DATE : 08/08/2005

Power :DC3.3V TEMPERATURE : 25deg.C

Mode : 11g 54Mbps, Tx 2462MHz HUMIDITY :59%

Remarks : Hor X, Ver Z-axis ENGINEER : Yutaka Yoshida

PKDETECT (RBW: 1MHz, VBW: 1MHz)

No. | FREQ S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR | VER | Factor | GAIN | LOSS | orATT [ HOR | VER PK HOR | VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss

1 1425.4 57.0 56.6 24.1 36.7 2.9 0.0 47.3 46.9 74.0 26.7 27.1
2 2483.5 60.6 57.7 30.5 36.4 3.7 0.0 58.4 55.5 74.0 15.6 18.5
3 4924.0 48.2 48.8 359 359 53 1.0 54.5 55.1 74.0 19.5 18.9
4 7386.0 49.9 49.8 38.0 36.0 6.7 0.6 59.2 59.1 74.0 14.8 14.9
5 9848.0 49.6 48.4 36.7 36.4 8.1 0.3 58.3 57.1 74.0 15.7 16.9

AV DETECT (RBW: IMHz, VBW: 10Hz)

No. [ FREQ S/A READING ANT AMP | CABLE| Hi-Pass RESULT Limit MARGIN
HOR [ VER | Factor | GAIN | LOSS | Filter HOR [ VER AV HOR [ VER
[MHz] [dBuV] [dB/m] | [dB] [dB] [dB] [dBuV/m] [dBuV/m] [dB]
Test distance 3meters RESULT=Reading + ANT Factor - Amp Gain + Cable Loss + Filter Loss

1 1425.4 49.5 48.4 24.1 36.7 2.9 0.0 39.8 38.7 54.0 14.2 153
2 2483.5 45.7 42.2 30.5 36.4 3.7 0.0 43.5 40.0 54.0 10.5 14.0
3 4924.0 354 35.6 359 35.9 53 1.0 41.7 41.9 54.0 12.3 12.1
4 7386.0 37.5 374 38.0 36.0 6.7 0.6 46.8 46.7 54.0 7.2 7.3
5 9848.0 36.1 36.2 36.7 36.4 8.1 0.3 44.8 44.9 54.0 9.2 9.1

*Except for the above table : All other spurious emissions were less than 20dB for the limit.

*In the frequency over the fifth harmonic, the noise from the EUT was not seen.The data above is its base noise.
*The result is rounded off to the second decimal place. Therefore, there may be 0.1 difference for the result.
*Hi-Pass Fiter was not used for factor 0.0dB of the above table.

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 10GHz)

Applicant
Kind of EUT
Mode | No.
Serial No.

DATA OF RADIATED E
UL Apex Co.,

: Nikon Corporation
© W-LAN Module

: UJ-087

: 0060570017E
Mode / Remarks :
LIMIT : FCC15C §15.247(d) 3m, belowl1GHz:QP, abovelGHz:PK

Ltd.

Repor
Power

Temp. /Humi.

Opera

MISSION TEST

Head Office EMC Lab. No.2 Semi Anechoic Chamber

t No.

tor

Date :
: 25LE0299-HO
© DC 3.3V

© 25deg. C_/ 50%
. Yutaka Yoshida

Tx 11g 54Mbps ch11 (Worst Data; Hor:X-axis, Ver:Z-Axis)

2005/08/09 01:24:11

FCCI5C §15.247(d) 3m, below 1GHz:GP, above 1GHz:AV — Horizontal
— Vertical
O Horizontal
B/ << AV/PEAK DATA >> X yorgiont
100
90
80
70
g
60 f
2 7
o
50 ? |
40 g
30
20
10
0
106G 18G
Frequency [Hz]
Fr Read Antenna Lo Level | Angle | Height L Vargi
requency eading DET Factor. Gain eve ngle elgh Polar imit argin Comment
[MHz1 [dBuV] [dB/m] [dBuV/m] [Deg] [em] [dBuV/m] [dB]
12310. 000 49.8 PK 41.7 55.6 0 100 Hori 74.0 18. 4
12310. 00C 49.2 PK 41.7 55.0 0 100| Vert 74.0 19.0
12310. 000 36.8 AV 41.7 42.6 0 100| Hori 54.0 11.4
12310. 00C 36.8 AV 41.7 42.6 0 100| Vert 54.0 11. 4
14772. 000 50.8 PK 42.4 58.0 0 100| Hori 74.0 16.0
14772. 00C 51.5 PK 42.4 58.7 0 100| Vert 74.0 15.3
14772. 000 39.0 AV 42.4 46.2 0 100| Hori 54.0 7.8
14772. 00C 39.0 AV 42.4 46. 2 0 100| Vert 54.0 7.8
17234. 000 51.6 PK 44.9 63.0 0 100| Hori 74.0 11.1
17234. 00C 51.7 PK 44.9 63.1 0 100| Vert 74.0 10.9
17234. 000 40.1 AV 44.9 51.5 0 100| Hori 54.0 2.5
17234. 00C 40.1 AV 44.9 51.5 0 100| Vert 54.0 2.5

CHART:WITH FACTOR

Except for the data below :

ANT TYPE : -30MHz  LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz— HORN

adequate margin data below the |imits.

CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) - AMP.GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8116
: +81 596 24 8124

MF060b(01.06.05)
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Radiated Spurious Emission(DSSS and other forms of modulation) (above 18GHz)

Applicant
Kind of EUT
Mode | No.
Serial No.

Mode / Remarks :

DATA OF RADIATED E
UL Apex Co.,

: Nikon Corporation
© W-LAN Module

: UJ-087
: 0060570017E

Ltd.

Report No.

Power

Temp. /Humi.
Operator

LIMIT : FCGC15C §15.247(d) 3m, belowl1GHz:QP, abovelGHz:PK

MISSION TEST

Head Office EMC Lab. No.2 Semi Anechoic Chamber

Date : 2005/08/09 02:02:24

: 25LE0299-HO

© DC 3.3V

: 25deg. C / 59%
. Yutaka Yoshida

Tx 11g 54Mbps ch11 (Worst Data; Hor:X-axis, Ver:Z-Axis)

FCC15C §15.247(d) 3m, below 1GHz:GP, above 1GHz:AV — Horizontal
— Vertical
O Horizontal
B/ << AV/PEAK DATA >> X yorgiont
100
90
80
70
60
Q P T
50 T T i
2 7 ¥ g
30
20
10
0
18G 206G
26.5G Frequency [Hz]
Fr Read Antenna Lo Level | Angle | Height L Vargi
requency eading DET Factor. Gain eve ngle elgh Polar imit argin Comment
[MHz1 [dBuV] [dB/m] [dB] [dBuV/m] [Deg] [em] [dBuV/m] [dB]
19696. 000 47.6 PK 40.3 51.4 0 100 Hori 74.0 22.6
19696. 000 46.2 PK 40.3 50. 0 0 100| Vert 74.0 24.0
19696. 000 34.2 AV 40.3 | 38.0 0 100| Hori 54.0 16.0
19696. 000 34.2 AV 40.3 38.0 0 100| Vert 54.0 16.0
22158. 000 48.5 PK 39.8 | 52.8 0 100| Hori 74.0 21.2
22158. 000 49. 4 PK 39.8 53.7 0 100| Vert 74.0 20.3
22158. 000 36.3 AV 39.8 | 40.6 0 100| Hori 54.0 13.4
22158. 000 36. 4 AV 39.8 40.7 0 100| Vert 54.0 13.3
24620. 000 50. 1 PK 40.5 | 54.3 0 100| Hori 74.0 19.7
24620. 000 50.0 PK 40.5 54.2 0 100| Vert 74.0 19.8
24620. 000 38.0 AV 40.5 | 42.2 0 100| Hori 54.0 11.8
24620. 000 38.2 AV 40.5 42.4 0 100| Vert 54.0 11.6

CHART:WITH FACTOR

Except for the data below :

ANT TYPE : —30MHz

LOOP, 30-300MHz BICONICAL, 300MHz-1000MHz LOGPERIODIC, 1000MHz- HORN

adequate margin data below the |imits.

CALCULATION : READING + ANT FACTOR + LOSS (CABLE+ATTEN.) — AMP.GAIN

UL Apex Co., Ltd.
Head Office EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Facsimile : +81 596 24 8124
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Conducted Spurious Emission(DSSS and other forms of modulation)

11b, 11Mb

ps, Ch : Low

30MHz-1GHz

1GHz-5GHz

i Agllent L
Mirl 454.2 Miiz
Ref 188 dEpl! 2503 dBuy
*Peak
Log
1#
B/

Atten 1@ dB

Dl
755

i
Lafly

51 52
3 FC|
AL|
E(f
Flun
Gwp

-
3

Srart 308 MHz
sRes GH 18R kHz

Stop 1EaR B GHz

T 306 kHe Swesn 9274 ms (1803 pra)

W Agllent

Fef 10@ dEpl/

Mirl 2412 Gliz

Atten 1@ dB 95.47 dBuV

*Peak
Log
i
B/

? *

ol
75.5

il
Lafly

51 52

W3 FC
AL|

E(f

Mo Fob

\W .

Flun
Gwp

Srart LR GHz
sRes GH 18R kHz

Srop S0 GHz

T 3RE kHz Sween 38924 ms (1803 pra)

SGHz-10GHz

10GHz-15GHz

¥ Agllent L
Mkrl 7938 GHz

Atten 1@ dB 3154 dBuV

Ref 188 dEpl!
*Peak

Log
1#
B/

Dl
755

i
Lafly

51 521
Y3 FC|

AL}
E(f Lok 4
Flun
Gwp

5
R e i T g

Srart 9068 GHz
sRes GH 180 kHz

Stop 18800 GHz

T 306 kHe Sween 4779 ms (1883 pra)

¥ Agllent

Fef 10@ dEpl/

Hirl 14,486 Gliz

Atten 1@ dB 33.78 dBwV

*Peak
Log
i
B/

ol
75.5

il
Lafly

51 52
W3 FC

AL|
Bif) |

-0

, o ;

Flun
Gwp

Srart LEERA GHz
sRes GH 18R kHz

Stop 15,880 GHz

T 3RE kHz Sween 4779 ms (1883 pra)

15GHz-20GHz

20GHz-25GHz

i Agllent L
Hkrl 15738 Gliz
Ref 188 dEpl! 34,48 dBpy
*Peak
Log
1#
B/

Atten 1@ dB

Dl
755

i
Lafly

51 52
3 FC|
AL i ~

E(f o
Flun
Gwp

jo-

Srart 15090 GHz
sRes GH 18R kHz

Stop Z8000 GHz
Sweep 4779 ms (1983 prs)

T 3060 kHz

¥ Agllent

Fef 10@ dEpl/

Hirl 24,981 Gliz

Atten 1@ dB 3553 dBuy

*Peak
Log
i
B/

ol
75.5

il
Lafly

i1 52

Y3 Fr

Flun
Gwp

AL i, il
E(f |

. #mWWWWWWHWfJ

Srart 20090 GHz
sRes GH 18R kHz

Stop 25000 GHz
Sweep 4779 ms (1983 prs)

T 3A@ kHz
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Conducted Spurious Emission(DSSS and other forms of modulation)

11b, 11Mbps, Ch : Mid

30MHz-1GHz

1GHz-5GHz

sRes GH 18 kHz

T 306 kHe

Sweep 8274 ms (1883 prs)

i Agllent L i Agllent L

Mirl 85,7 Miz Mkrl 2436 Ghz
Rof 10 dBpl Atten 1@ dB 26.76 dBpl Rof 10 dBpl Atten 1@ dB #5.59 dBpl
*Peak *Peak
W W f
B/ B/

| |

1] 1]
756 756
At At
Laflv Laflv
5152 5152
W Fr) W Fr) i\

AL AL J J
Ech: 1 NPT U f Y T VT R £t s w' o Y )
Flun o) Flun
Swp Swp I
Srart 308 MHz Stop 1.E9H B GHz Srart LAEA GHz Stop 5008 GHz

sRes GH 18 kHz

T 306 kHe Sween 38924 ms (1803 pra)

SGHz-10GHz

10GHz-15GHz

sRes GH 180 kHz

T 306 kHe

Sweep 4779 ms (1883 prs)

i Agllent L i Agllent L
Mkrl 7361 GHz Hirl 14882 Gliz
Rof 10 dBpl Atten 1@ dB 3118 dBpl Ref 188 dEpl! Atten 1@ dB 3382 dBpV
*Peak *Peak
Log Log
L] L]
B/ B/
| |

1] 1]
756 756
At At
Laflv Laflv
5152 5152
V3 FC N V3 FC i

AL . AL LT A
Bifn |, PR FreT - T R e o S G T Wik e e
Flun Flun
Swp I Swp
Srart 9080 GHz Stop 18000 GHz Srart 1RGAR GHz Stop 15088 GHz

sRes GH 180 kHz

T 306 kHe Sween 4779 ms (1883 pra)

15GHz-20GHz

20GHz-25GHz

Hirl 24,967 Gliz

Atten 1@ dB 36,68 dBuV

*WWW'WM

sRes GH 180 kHz

T 3060 kHz

Sweep 4779 ms (1983 prs)

o Agllent L o Agllent
Mirl 15721 GHz
Rof 10 dBpl Atten 1@ dB 3438 dBpV Rof 10 dBpl
*Peak *Peak
Log Log
L] L]
B/ B/
|
1] 1]
756 756
At At
Laflv Laflv
5152 5152
UERN $ W3 FC|
[L1— NG PNITE £ Vo PO ) AL |
- PRt et -
£l byt £l
Flun Flun
Gwp Gwp
Srart 15,090 GHz Stop Z8000 GHz Srart 20800 GHz

sRes GH 180 kHz

Stop 25000 GHz
Sweep 4779 ms (1983 prs)

T 3060 kHz
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Conducted Spurious Emission(DSSS and other forms of modulation)

11b, 11Mbps, Ch : High

30MHz-1GHz

1GHz-5GHz

Mirl 2463 Gliz

Atten 1@ dB 95.75 dBuV

T

i fb \WMWW:;.

sRes GH 18 kHz T 306 kHe

i Agllent L i Agllent
Mirl 258.2 Miz
Ref 188 dEpl! Atten 1@ dB 2665 dBpy Ref 188 dEpl!
ek ek
Log Log
1# 1#
B/ B/
|

(1] (1]
7o.8 7o.8
Alipl! Alipl!
Laflv Laflv
51 52 51 52
3 FC| 3 FC|

AL| N AL|
E(f X E(f
Flun " ) AR TR i i ek Flun PR ,
Swp I Swp
Srart 308 MHz Stop 1EaR B GHz Srart LR GHz

Swesn 9274 ms (1803 pra) sRes GH 18 kHz

Srop S0 GHz

T 306 kHe Sween 38924 ms (1803 pra)

SGHz-10GHz

10GHz-15GHz

Mkrl 13793 Gliz

Atten 1@ dB 3338 dBV

B A S

sRes GH 180 kHz T 306 kHe

Sween 4779 ms (1883 pra) sRes GH 180 kHz

i Agllent L i Agllent
Mkrl £5/1 GHz
Ref 188 dEpl! Atten 1@ dB 31.58 dBpl Ref 188 dEpl!
*Peak *Peak
Log Log
1# 1#
B/ B/
|

(1] (1]
7o.8 7o.8
At At
Laflv Laflv
51 52 51 52
V3 FC Ia V3 FC

AL | & AL
£y i wmwwhwmww BUFY oot i
Flun Flun
Gwp Gwp
Srart 9068 GHz Stop 18800 GHz Srart 1RGAR GHz

Stop 15,880 GHz

T 306 kHe Sween 4779 ms (1883 pra)

15GHz-20GHz

20GHz-25GHz

Hirl 24,953 Gliz

Atten 1@ dB 3517 dBud

R PR Y O R o P

sRes GH 180 kHz T 3060 kHz

o Agllent L o Agllent
Hkrl 15858 Ghz
Rof 10 dBpl Atten 1@ dB 35.73 dBpl Rof 10 dBpl
*Peak *Peak
Log Log
L] L]
B/ B/
|
1] 1]
758 758
At At
Laflv Laflv
5152 . 5152
UERN UERN
FIL | ittt ol " L [T~
£e6% ' - st ge [
Flun Flun
Gwp Gwp
Srart 15,090 GHz Stop Z8000 GHz Srart 20800 GHz

Sween 4779 ms (1803 pra) sRes GH 180 kHz

Stop 25000 GHz
Sweep 4779 ms (1983 prs)

T 3060 kHz
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Conducted Spurious Emission(DSSS and other forms of modulation)

11g, 54Mbps, Ch : Low

30MHz-1GHz

1GHz-5GHz

W Agllent

Ref 188 dEpl! Atten 1@ dB

Mirl 456.9 Miz
711 dBuy

*Peak
Log
1#
B/

1]
7lE

i
Lafly

51 52

3 FC|
AL|

E(f

Flun
Gwp

Srart 308 MHz

sRes GH 18 kHz T 306 kHe

Stop 1EaR B GHz
Sweep 8274 ms (1883 prs)

W Agllent

Fef 10@ dEpl/

Atten 1@ dB

Mirl 2487 Gliz
9179 dBuy

*Peak
Log
i
B/

ol
7lE

ARl
Lafly

51 52
W3 FC

AL|
B |

F
3

- iy iy

Flun
Gwp

N

Srart LR GHz
sRes GH 18R kHz

T 3RE kHz

Srop S0 GHz
Sweep 3824 ms (1303 prs)

SGHz-10GHz

10GHz-15GHz

¥ Agllent

Atten 1@ dB

Mirl 778 Gliz
3219 dBuV

Ref 188 dEpl!
*Peak

Log
1#
B/

1]
7lE

i
Lafly

5152

V3 | |y
AL

£ [ ) e .qu&-&m

Flun
Gwp

TR s T SR e iy

Srart 9068 GHz

sRes GH 180 kHz T 306 kHe

Stop 18000 GHz
Sweep 4779 ms (1883 prs)

¥ Agllent

Fef 10@ dEpl/

Atten 1@ dB

Hirl 13926 GHz
3254 dBuV

*Peak
Log
i
B/

ol
7lE

ARl
Lafly

51 52

W3 FC

B povin iy

PPTR T

Flun
Gwp

R— . MMMM&M

Srart LEERA GHz
sRes GH 18R kHz

T 3RE kHz

Stop 15088 GHz
Sweep 4779 ms (1883 prs)

15GHz-20GHz

20GHz-25GHz

¥ Agllent

Ref 188 dEpl! Atten 1@ dB

Hirl 15577 Gliz
3521 dBwy

*Peak
Log
1#
B/

1]
7lE

i
Lafly

51 52

Y3 FC| 5

E(f
Flun
Gwp

Srart 15090 GHz
sRes GH 18R kHz

T 3060 kHz

Stop Z8000 GHz
Sweep 4779 ms (1983 prs)

¥ Agllent

Fef 10@ dEpl/

Atten 1@ dB

Mirl 24,986 Gliz
3538 dBuy

*Peak
Log
i
B/

ol
7lE

ARl
Lafly

i1 52

V3 Fr

E(f
Flun
Gwp

Srart 20090 GHz
sRes GH 18R kHz

T 3A@ kHz

Stop 25000 GHz
Sweep 4779 ms (1983 prs)
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Conducted Spurious Emission(DSSS and other forms of modulation)

11g, 54Mbps, Ch : Mid

30MHz-1GHz

1GHz-5GHz

Mirl 2432 Gliz

Atten 1@ dB 41.44 dBpl

3

gt s

IJ
/

7 o, } 1 |
W“'L-'MW lua

sRes GH 18 kHz

T 306 kHe

o Aglent L o Aglent
Mkrl 314.8 Miz
Rof 10 dBpl Atten 1@ dB 26.78 dBpl Ref 188 dEpl!
*Peak *Peak
Log Log
L] L]
B/ B/
1] 1]
714 714
ARl ARl
Laflv Laflv
5152 5152
UERN UERN
i
E(f) L E(f)
Flon it VRN P Y RPN A " Flon
Swp s
Srart 308 MHz Stop 1.E9H B GHz Srart LAEA GHz

Swesn 9274 ms (1803 pra) sRes GH 18 kHz

Srop S0 GHz

T 306 kHe Sween 38924 ms (1803 pra)

SGHz-10GHz

10GHz-15GHz

sRes GH 180 kHz

T 306 kHe

Sween 4779 ms (1883 pra) sRes GH 180 kHz

o Agllent L o Agllent L
Mkrl 7594 Ghz Hirl 14426 Ghz

Rof 10 dBpl Atten 1@ dB 3091 dBpl Rof 10 dBpl Atten 1@ dB 33.14 dBpl
*Peak *Peak
Log Log
L] L]
B/ B/
1] 1]
714 714
At At
Laflv Laflv
5152 5152
UERN N W3 FC| 3

N . | LV CAN
Bify mn x _m.-w'm"-mww, B fasipar o e s e
Flun Flun
Gwp Gwp
Srart 9080 GHz Stop 18000 GHz Srart 1RGAR GHz Stop 15088 GHz

T 306 kHe Sween 4779 ms (1883 pra)

15GHz-20GHz

20GHz-25GHz

sRes GH 180 kHz

T 3060 kHz

Sween 4779 ms (1803 pra) sRes GH 180 kHz

W Agllent L W Agllent L
Hkrl 15283 GHz Hirl 25,088 Gliz
Rof 10 dBpl Atten 1@ dB 34.19 dBpl Rof 10 dBpl Atten 1@ dB 3886 dBpV
*Peak *Peak
Log Log
L] L]
B/ B/
1] 1]
714 714
At At
Laflv Laflv
5152 61 52 | H
VI FC[ A 3 FC|
o L
e [ i B e e B T e L s P P alie el
Flun Flun
Swp Smp
Srart 15,090 GHz Stop Z8000 GHz Srart 20800 GHz Stop 25000 GHz

T 3060 kHz Sween 4779 ms (1803 pra)
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Conducted Spurious Emission(DSSS and other forms of modulation)

11g, 54Mbps, Ch : High

30MHz-1GHz

1GHz-5GHz

o Agllent L
Mirl 646 Miiz
Ref 188 dEpl! Atten 1@ dB £7.25 dBuV
*Peak
Log
1#
B/

ol
L4

AR
Lafly

51 52

UERN

E(f
Flun
Gwp

Srart 308 MHz
sRes GH 18R kHz

Stop 1EaR B GHz

T 306 kHe Swesn 9274 ms (1803 pra)

< Agllent

Ref 188 dEpl!

Mirl 2458 Gliz
Atten 1@ dB 9136 dBuy

*Peak
Log
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B/

1

i1

1]
714

i
Lafly

51 52

3 FC|

E(f

Flun
Gwp

VA W

Srart LR GHz
sRes GH 18R kHz

Srop S0 GHz

T 306 kHe Sween 38924 ms (1803 pra)

SGHz-10GHz

10GHz-15GHz

i Agllent L
Mirl €463 Gliz
Ref 188 dEpl! Atten 1@ dB 3128 dBuy
*Peak
Log
1#
B/

ol
L4

AR
Lafly

51 52
V3 Frl
LTS T A I**W“*W&MMWMM

Flun
Gwp

Srart 9068 GHz
sRes GH 180 kHz

Stop 18800 GHz

T 306 kHe Sween 4779 ms (1883 pra)

% Aglent

Ref 188 dEpl!

Hkrl 13735 Gliz
Atten 1@ dB 3261 dBuV

*Peak
Log
1#
B/

1]
714

i
Lafly

51 52

3 FC|

BUEN [

Flun
Gwp

Srart 1EERA GHz
sRes GH 180 kHz

Stop 15,880 GHz

T 306 kHe Sween 4779 ms (1883 pra)

15GHz-20GHz

20GHz-25GHz

o Agllent L
Hirl 15755 Gliz
Ref 188 dEpl! Atten 1@ dB 3477 dBud
*Peak
Log
1#
B/

ol
L4

AR
Lafly

5152
V3 Frl )
eoi: B LTV T ks sk -

Flun
Gwp

Srart 15090 GHz
sRes GH 18R kHz

Stop Z8000 GHz
Sweep 4779 ms (1983 prs)

T 3060 kHz

= Aglent

Ref 188 dEpl!

Mirl 24,981 Gliz
Atten 1@ dB 3562 dBuV

*Peak
Log
1#
B/

1]
714

i
Lafly
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E(f
Flun
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Srart 20090 GHz
sRes GH 18R kHz

Stop 25000 GHz
Sweep 4779 ms (1983 prs)

T 3060 kHz
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Conducted emission Band Edge compliance (DSSS and other forms of modulation)

11b, 11Mbps

.
Ch:Low Ch:High
# Agilent Agilent
Mkrl 2.489 56 GHz Mkrl 2.481 75 GHz
Ref 100 dBpY Atten 10 dB 94.07 dBpY Ref 100 dBpY Atten 10 dB 95.57 dBpY
#Peak 3 #Peak
Log L Log W
10 10 -
4B/ 4 4B/ 1Y
] ¢ ) il o I, : s
241 — v 758 A - i -
dBpY dBpY
LgAw LgAw
5182 3182
Center 2.385 00 GHz Span 58 MHz Center 2.486 58 GHz Span 58 MHz
#Res BH 108 kHz #UBH 308 kHz Sweep 4.805 ms (1803 pts) #Res BH 108 kHz #UBH 388 kHz Sweep 4.805 ms (1803 pts)
Marker  Trace Type % Rxiz finplitude Marker  Trace Type ¥ iz finplitude
1 H Fregq 2.489 56 GHz 94,87 dBull 1 [=>) Freg 2.461 75 GHz 95.57 dBull
2 [ Freg 2.488 B8 GHz 44.73 dBull 2 (&) Freg 2.483 58 GHz 36.48 «Bull
3 3 Freq 2.398 BB GHz 38.53 dBul 3 @ Freq 2.582 B1 GHz 4184 dBuU
4 &3] Freq 2.371 99 GHz 43.49 dBull
11g, S54Mbps
Ch:Low Ch:High
Agilent L Agilent L
Mkrd 2.371 99 GHz Mkrl 2.486 36 GHz
Ref 160 dBpY Atten 10 dB 45.57 dBpY Ref 160 dBpY Atten 10 dB 91.33 dBpY
#Paak #Paak
Log s Log 7
10 | w |/ |
a8/ / dB/ 4
s wi’] o ooy 5
ol 7 O I, e ol A 7
7.9 ot 7.3 o e i
dBpY dBwY
LAy LaAw
5182 5182
Center 2.385 80 GHz Span 58 MHz Center 2.486 50 GHz Span 58 MHz
#Res BH 108 kHz #UBH 300 kHz Sweep 4.805 ms (1803 pts) #Res BH 108 kHz #UBH 300 kHz Sweep 4.805 ms (1803 pts)
Marker  Trace Type R s fAnplitude Marker  Trace Type R s fAnplitude
1 [ Freg 2.486 39 GHz 91.86 «Bull 1 (&) Freg 2.466 36 GHz 91.33 dBull
2 3 Freq 2.4B8 BB GHz EB.58 dBuU 2 &3 Freq 2.483 5@ GHz 44,42 dBuU
3 &3] Freq 2.398 8P GHz 43.93 dBpll 3 @ Freg 2.502 81 GHz 46.62 dBull
4 [ Freg 2.371 99 GHz 45.57 dBull
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Power Density (DSSS and other forms of modulation )

UL Apex Co., Ltd.
Head Office EMC Lab. No.3 Shielded Room

Company : Nikon Corporation REPORT NO : 25LE0299-HO
Equipment : Wireless LAN Module REGULATION : FCC Partl5 Subpart C 15.247(e)
Model : UJ-087 TEST DISTANCE -
Sample No. :0060570014E4 DATE : 08/11/2005
Power :DC 3.3V TEMPERATURE : 24deg.C.
Mode : Tx(ch1,6,11) HUMIDITY : 58%
ENGINEER : Makoto Kosaka
[TEEE802.11b] (11Mbps)
Ch Freq. Reading Cable Atten. Result Limit Margin
Loss
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
Low 2411.3 -25.52 1.80 10.68 -13.04 8.0 21.0
Mid 2436.3 -26.11 1.83 10.68 -13.60 8.0 21.6
High 2461.3 -26.02 1.84 10.68 -13.50 8.0 21.5
Sample Calculation:
Result = Reading + Cable Loss (supplied by customer) + Attenuator
[IEEE802.11g] (54Mbps)
Ch Freq. Reading Cable Atten. Result Limit Margin
Loss
[MHz] [dBm] [dB] [dB] [dBm] [dBm] [dB]
Low 2416.4 -29.50 1.80 10.68 -17.02 8.0 25.0
Mid 2440.2 -29.64 1.83 10.68 -17.13 8.0 25.1
High 2460.2 -29.18 1.84 10.68 -16.66 8.0 24.7

Sample Calculation:
Result = Reading + Cable Loss (supplied by customer)+ Attenuator

UL Apex Co., Ltd.

Head Office EMC Lab.
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Power Density(DSSS and other forms of modulation)
11b, 11Mbps

Ch:Low Ch:Mid
s Agilent L i Agilent L
Mkrl 2.411 321 GHz Mkrl 2.436 322 GHz
Ref —2@ dBm Atten 18 dB -25.52 dBm Ref —2@ dBm Atten 18 dB -26.11 dBm
#Peak | #Peak |
Log Log
5 5
a7 11 I | ] L [ ! a7 \ l | I | )
| 1 * | |Lﬁ| 1 ) 1’

| AL I ] U L
Loy N T Loy ey RN uuw
51 852 5182
M3 F3) M3 F3)
£01): £01):
f>(5)@k Marker F>(E)@k Marker
sw [2.41132100@ GHz sw [2.43632200@ GHz

1-25.52 dBm 1-26.11 cdBm
Center 2.411 321 GHz Span 1.5 MHz Center 2.436 322 GHz Span 1.5 MHz
#Res BH 3 kHz #UBH 100 kHz #Sween 200 5 (1863 pts) #Res BH 3 kHz #UBH 186 kHz #Sween 200 5 (1863 pts)
.
Ch:High
3 Agilent L
Mkrl 2.461 322 GHz
Ref =20 dBm Atten 10 dB -26.02 dBm
#Peak |
Log
5
o8/ Il i i | “ | n
| | L|J|.| |
| 1
LgAw 1t 1 T Il T
51 52
M3 FS)
£0):
prom, |Marker
s [2.461322008 GHz
|-26.82 dBm

Center 2.461 323 GHz
#Res BH 3 kHz

Span 1.5 MHz
#UBH 188 kHz #Sweep 500 5 (1803 prs)
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Power Density(DSSS and other forms of modulation)

11g, 54Mbps
Ch:Low Ch:Mid
# Agilent # Agilent
Mkrl 2.416 384 GHz Mkrl 2.446 175 GHz
Ref 25 dBm Atten 10 dB -29.50 dBm Ref 25 dBm Atten 10 dB -29.64 dBm
#Peak I #Peak
Log 3 Log
5 % 5
dB/ dB/
INW
I ” | ! I [ HLIERA (L IMH |
LaAv LgAw
3182 3182
M3 FS M3 FS
Fib |Marker Frine Marker
s 2416364008 GHz swe 2448175000 GHz
1-29.58 cBm 1-29.64 cBm
Center 2.416 365 GHz Span 1.5 MHz Center 2.440 173 GHz Span 1.5 MHz

#Res BH 3 kHz

#UBH 100 kHz

#Sweep 500 s (1803 pts)

#Res BH 3 kHz

#UBH 190 kHz

#Sweep 500 s (1803 pts)

Ch:High

3 Agilent

Ref =25 dBm

Atten 18 dB

L
Mkrl 2.460 174 GHz
-29.18 dBm

#Peak
Log

5
dB/

LogAv

S1 52

M3 FS

g;)@k Marker

s [2.460174008 GHz
1-29.18 dBm

Center 2.468 173 GHz
#Res BH 3 kHz

#UBH 100 kHz

Span 1.5 MHz
#Sween 200 5 (1863 pts)
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99% Occupied Bandwidth(DSSS and other forms of modulation)

11b, 11Mbps

Ch:Low Ch:Mid

3 Agilent L 3 Agilent R T
Ref B dBm Atten 10 dB Ref B dBm Atten 10 dB
#Peak #Peak
Log o ] Log [ )
5 — 5
dB/ ] dB/
LaAv LgAv \
ML 52 ML $2
Center 2.412 00 GHz Span 28 MHz Center 2.437 88 GHz Span 28 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.081 ms (1803 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1881 ms (1803 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7 Occupied Bandwiclth Occ BH % Pur 9900 7

13.7641 MHz X dB -6.00 B 13.7673 MHz X dB - —6.00 4B
Transmit Freq Error -13.533 kHz Transmit Freq Error -44.954 kHz
% dB Bandwidth 16.177 MHz % dB Bandwidth 10.192 MHz

.
Ch:High

# Agilent L
Ref B dBm Atten 18 dB
#Paak
Log [ E—
S
B/ © =~
LgAv / \
ML $2
Center 2.462 80 GHz Span 28 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.081 ms (1803 pts)
Occupied Bandwidth Occ BH % Pur  99.00 7

13.7663 MHz X dB 600 cB
Transmit Freq Error  -56.707 kHz

% dB Bandwidth 10.199 MHz

UL Apex Co., Ltd.
Head Office EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8116
Facsimile : +81 596 24 8124

MF060b(01.06.05)




Test report No.
Page

Issued date
Revised date
Revised date
FCCID

: 25LE0299-HO-1b

: 62 of 65

: September 15, 2005
: October 27, 2005

: November 9, 2005

: CGJ2142EB

99% Occupied Bandwidth(DSSS and other forms of modulation)

11g, S4Mbps
Ch:Low Ch:Mid
¥ Agilent L # Agilent L
Ref B dBm Atten 10 dB Ref B dBm Atten 10 dB
#Paak #Peal
Log ~ =] Log
5 . w’_\-‘/\ | 5 4 T T e "'\ |
B/ B/ N
L — ] —
LgAv LgAy
ML $2 ML $2
Center 2.412 80 GHz Span 38 MHz Center 2.437 80 GHz Span 38 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.081 ms (1803 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1081 ms (1803 pts)
Occupied Bandvidth Occ BN X Pur  99.00 % Occupied Bandvidth Occ BN % Pur  95.00 7
18.1338 MHz X dB 600 B 17.8187 MHz X dB 600 B
Transmit Freq Error  -25.294 kHz Transmit Freq Error  -12.516 kHz
% dB Bandwidth 16.457 MHz % dB Banduidth 16.741 MHz
Ch:High
3 Agilent L
Ref @ dBm Atten 10 dB
#Peak
Log
c T ] P
= <
dB/
— ]
LoAv
ML 52
Center 2.462 @8 GHz Span 3@ MHz
#Res BH 1 MHz #UBH 3 MHz Sween 1.081 ms (1803 prs)
Occupied Bandwidth Occ BH Z Pur 9.0 7
18.1057 MHz *x dB - -6.00 B
Transmit Freq Error  -91.166 kHz
% dB Bandwidth 16.741 MHz B
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APPENDIX 4: Reference data [Characteristic and destructive tests]

The module has a voltage regulator circuit inside and the regulated voltage is provided with IC chip and the circuit
which determines RF characteristics.

However, only RF power amplifier is operated with the voltage (+3.3V) supplied directly from outside.
We performed tests with the following conditions,

-Low threshold voltage ; until transmission stops

-High voltage: +5V (50% up of rated voltage +3.3V),

Then we confirmed that there were no changes in the transmission bandwidth, the transmission power, and the spurious
emission of frequencies adjacent to carrier by supply voltage.

In addition, we found no abnormal signal.

See the following data:
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Maximum Peak OutPut Power and 20dB Band Width

Characteristic and destructive tests

IEEES802.11g S4Mbps (Worst Case)

DC2.03V(Vend)

DC2.04V

3 Agilent L 3 Agilent L
Mkrl 2.433 66 GHz a Mkr3 40.00 MHz
Ref @ dBm Atten 10 dB -81.11 dBm Ref @ dBm Atten 10 dB -3.50 dB
#Peak #Peak
T ¥ T ¥
Log Log 1
10 R 16 R
B/ B/ %
,53"’"""\"/ ),/-‘w..a/
o [ BT ol [l e T
-25.7 -25.7
dBrm 2 dBrm
LgAv b J 3 PR LgAv
‘ | | | | il |
51 W | \ | \ | \ \ 5142
Center 2.437 00 GHz Span 58 MHz Center 2.437 88 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.081 ms (1803 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1881 ms (1803 pts)
Marker  Trace Type ¥ Axiz finplitude Marker  Trace Type % Axiz finplitude
1 33 Fraq 2.438 B6 GHz -BL.11 dEm 1 @ Fraq 2.434 95 GHz -21.32 dEm
2R [ Freg 2.426 29 GHz -25.71 dBn 2R @ Freg 2.428 B9 GHz -25.83 dBn
20 &3 Freq 2112 MHz -50.58 dB 20 s Freq 17,89 MHz 8.13 dE
3R 33 Freq 2.417 B8 GHz -47.23 dBn 3R &3 Freq 2.417 B8 GHz -62.54 dBm
EN [ Freg 48.88 MHz -35.18 dB EN @ Freg 48.88 MHz -2.50 dB
DC2.67V DC3.30V(Normal)
3 Agilent L 3 Agilent L
& Mkr3 40.69 MHz Mkrl 2.438 66 GHz
Ref @ dBm Atten 10 dB -0.69 dB Ref @ dBm Atten 10 dB -5.66 dBm
ek e P ] ) ek O B
1@ 1@ R
dB/ A dB/
3R
K .
ol Lrmiet? ] ol [t ]
-25.7 -25.7
dBm dBm
LgAw LgAw
S1 W2 51 82
Center 2.437 @0 GHz Span 58 MHz Center 2.437 08 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sween 1.081 ms (1803 prs) #Res BH 1 MHz #UBH 3 MHz Sween 1,081 ms (1803 prs)
Markar  Trace Type ¥ Axiz finplituda Markar  Trace Typs ¥ Axis finplituda
1 33 Freq 2.437 39 GHz 7,69 dBm 1 £33 Freq 2.438 BE GHz -5.BE dBm
2R 3 Fraq 2.426 76 GHz -25.72 dEm 2R 3 Fraq 2.426 29 GHz -25.71 dEm
26 [ Freg 28.17 MHz 8.69 dE 26 @ Freg 2112 MHz -8.81 dE
3R &3 Freq 2.417 BB GHz -49.29 dEm 3R &3 Freq 2.417 B8 GHz -47.23 dEm
N 3 Fraq 48,88 MHz -8.69 dE N €3 Fraq 48,88 MHz -2.48 dB
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Maximum Peak OutPut Power and 20dB Band Width
Characteristic and destructive tests
IEEES802.11g S4Mbps (Worst Case)
DC4.00V DC4.71V(Vmax)
3 Agilent L 3 Agilent L
Mkrl 2.438 66 GHz Mkrl 2.438 66 GHz
Ref @ dBm Atten 10 dB -5.33 dBm Ref @ dBm Atten 10 dB -4.35 dBm
#Peak ) #Peak 2
Log St X Log et .
10 R 2 16 R 2
B/ dB/ $
o o R
ol G o [T =
-25.7 -25.7
dBrm dBrm
LgAw LgAw
S1 V2 S1 W2
Center 2.437 00 GHz Span 58 MHz Center 2.437 88 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.081 ms (1803 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1881 ms (1803 pts)
Marker  Trace Type ¥ s finplituds Marker  Trace Type ¥ fds fnplituds
1 ) Freg 2.439 65 CHz -5.33 dim 1 ) Freg 2.439 65 CHz -4.35 din
i @ Frag 2.426 29 GHz -25.71 dBn Hi @ Freg 2.426 29 GHz -25.71 dBn
EN @ Freg 21.12 MHz 8.56 d8 E @ Freg 21.12 MHz 2.13 d8
E &) Freq 2.417 68 GHz -47.23 dBn E &) Freq 2.417 6B GHz -47.23 dBn
EN @ Freg 48.88 MHz -4.82 dB EN @ Freg 48.88 MHz -8.91 dB
DC4.72V(Vend)
3 Agilent L
& Mkr3 49.68 MHz
Ref @ dBm Atten 10 dB -34.91 dB
#Peak
Log P M «
1@
dB/
3R
o P ]
-25.7
dBm iy
Lof i r L
| | [ | ‘ ! i |
st wel \ | \ | | \ \ |
Center 2.437 @0 GHz Span 58 MHz
#Res BH 1 MHz #UBH 3 MHz Sween 1.081 ms (1803 prs)
Marker  Trace Type ¥ fxds fnplituda
1 &) Freg 2.437 38 BHz -70.37 dEm
i ) Freq 2.426 76 CHz -25.72 dBm
Za @ Freg 28.17 MHz -54.02 dB
3R @ Freg 2.417 BB GHz -49.29 dBn
EN ) Freq 48.68 MHz -34.91 dB
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